This .pdf document is bookmarked

Operating Instructions and Parts Manual

Portable Dual Mitering Band Saws
Models HVBS-8-DMW, HVBS-10-DMW, HVBS-10-DMWC

Model HVBS-10-DMWC shown

JET

427 New Sanford Road

LaVergne, Tennessee 37086 Part No. M-424460
Ph.: 800-274-6848 Edition 2 02/2017

www.jettools.com Copyright © 2017 JET


Tom Gauger
This .pdf document is bookmarked


1.0 IMPORTANT SAFETY

INSTRUCTIONS

WARNING — To reduce risk of injury:

1.

10.

11.

Read and understand the entire owner's
manual before attempting assembly or
operation.

Read and understand the warnings posted on
the machine and in this manual. Failure to
comply with all of these warnings may cause
serious injury.

Replace the warning labels if they become
obscured or removed.

This band saw is designed and intended for use
by properly trained and experienced personnel
only. If you are not familiar with the proper and
safe operation of a band saw, do not use until
proper training and knowledge have been
obtained.

Do not use this machine for other than its
intended use. If used for other purposes, JET
disclaims any real or implied warranty and holds
itself harmless from any injury that may result
from that use.

Always wear ANSI Z87.1 approved safety
glasses or face shield while using this band
saw. (Everyday eyeglasses only have impact
resistant lenses; they are not safety glasses.)

Before operating this machine, remove tie,
rings, watches and other jewelry, and roll
sleeves up past the elbows. Do not wear loose
clothing. Confine long hair. Non-slip footwear or
anti-skid floor strips are recommended. Do not
wear gloves.

Wear ear protectors (plugs or muffs) if noise
exceeds safe levels.

CALIFORNIA PROPOSITION 65 WARNING:
This product contains chemicals known to the
State of California to cause cancer, or birth
defects or other reproductive harm.

This product, when used for welding, cutting, or
working with metal, produces fumes, gases, or
dusts which contain chemicals known to the
State of California to cause birth defects and, in
some cases, cancer. (California Health and
Safety Code Section 25249.5 et seq.)

Make certain the switch is in the OFF position
before connecting the machine to the power

supply.

14.

15.

16.

17.

18.

19.

20.

21.

22.

23.

24.

25.

26.

27.

. Make certain the machine is properly grounded.

. Make all machine adjustments or maintenance

with the machine unplugged from the power
source.

Remove adjusting keys and wrenches. Form a
habit of checking to see that keys and adjusting
wrenches are removed from the machine
before turning it on.

Keep safety guards in place at all times when
the machine is in use. If removed for
maintenance purposes, use extreme caution
and replace the guards immediately after
completion of maintenance.

Check damaged parts. Before further use of the
machine, a guard or other part that is damaged
should be carefully checked to determine that it
will operate properly and perform its intended
function. Check for alignment of moving parts,
binding of moving parts, breakage of parts,
mounting and any other conditions that may
affect its operation. A guard or other part that is
damaged should be properly repaired or
replaced.

Provide for adequate space surrounding work
area and non-glare, overhead lighting.

Keep the floor around the machine clean and
free of scrap material, oil and grease.

Keep visitors a safe distance from the work
area. Keep children away.

Make your workshop child proof with padlocks,
master switches or by removing starter keys.

Give your work undivided attention. Looking
around, carrying on a conversation and “horse-
play” are careless acts that can result in serious
injury.

Maintain a balanced stance at all times so that
you do not fall into the blade or other moving
parts. Do not overreach or use excessive force
to perform any machine operation.

Use the right tool at the correct speed and feed
rate. Do not force a tool or attachment to do a
job for which it was not designed. The right tool
will do the job better and more safely.

Use recommended accessories;
accessories may be hazardous.

improper

Maintain tools with care. Keep saw blades
sharp and clean for the best and safest
performance. Follow instructions for lubricating
and changing accessories.

Maintain proper adjustment of blade tension,
blade guides and thrust bearings.

Turn off the machine before cleaning. Use a
brush to remove chips or debris — do not use
your hands.



28.

29.

30.

31.

32.

33.

34.

Do not stand on the machine. Serious injury
could occur if the machine tips over.

Never leave the machine running unattended.
Turn the power off and do not leave the
machine until it comes to a complete stop.

Remove loose items and unnecessary work
pieces from the area before starting the
machine.

Never hand hold the material. Always use the
vise and clamp it securely.

Be sure that blade is not in contact with
workpiece when motor is started. Allow motor to
come up to speed before bringing blade into
contact with workpiece.

Avoid contact with coolant, especially guarding
your eyes.

Never reach around or over saw blade during
operation. Keep hands and fingers away from
blade area.

35.

36.

37.

Do not remove jammed pieces until blade has
stopped.

Don't use in dangerous environment. Don’t use
power tools in damp or wet location, or expose
them to rain. Keep work area well lighted.

Use proper extension cord. Make sure your
extension cord is in good condition. When using
an extension cord, be sure to use one heavy
enough to carry the current your product will
draw. An undersized cord will cause a drop in
line voltage resulting in loss of power and
overheating. Table 2 (sect. 6.3) shows correct
size to use depending on cord length and
nameplate ampere rating. If in doubt, use the
next heavier gage. The smaller the gage
number, the heavier the cord.

Familiarize yourself with the following safety notices used in this manual:

ACAUTION

machine damage.

AWARNING

injury.

1.1 On-off switch padlock

To avoid accidental starting by young children or others not qualified to use the tool, the use of a padlock (not
provided) is required.

To lock out the on-off switch (Figure 2-1):

1.

2
3.
4

Open padlock.
Insert through hole in switch guard.
Close padlock.

Store key in a safe place out of the reach of
children.

This means that if precautions are not heeded, it may result in minor injury and/or possible

This means that if precautions are not heeded, it may result in serious, or possibly even fatal,

Figure 1-1



2.0 Table of contents

Section Page
1.0 IMPORTANT SAFETY INSTRUCTIONS .....coiititiiiteitieiiee ettt ettt ettt ettt sbe e seneesnbeesnreenineens 2
@ T B o) 1 L1 (o] N o = Vo | (o T OSSP PSRRRE 3
P O I = o] (= o] T ] o (=] o €T OO PP PPPRPP PRI 4
3.0 ADOUL thiS MENUAL .......eiiiiiiiie ettt ettt e ettt e e st bt e e s sttt e e e eabeeeansae e e e anbeeeeeanneeaeeannneaens 5
4.0 Specifications for HVBS-DMW SerieS BAnNGd SAWS ........ccciiiiiiiiiiiiiiee ittt siiiieee e e ssisbaeee e e e s sisssseeeee s 6
N ST (U o J=TaTo = TTT=T 0 0] o V2SO PPPT 8
N ] a1 o] o T Lo I oo o1 (=T | K= TP TP PPUPPPPRPRNE 8
5.2 UNPACKING AN CIEANUP ....ueviiei i ittt i e ettt e e e e st e e e e e e s sttt e e e e e e e s s aab e e e e eeeesssssabeeeeeeeaassnnseeeeeeeansnnnes 8
5.3 ASSEMDBIY (A1l MOUEIS) ...vveiiiiiiiiiie et e e e e s st bbe e e s e s sbbbbeeeeeeeennnnanes 8
5.4 Additional assembly (10-INCh MOAEIS ONIY) ....uuiiiiiiiiiiiiiiiee e e e e e e e e e e aaaes 8
O O = (= Tod v g Tor= [ olo ] o g T=Tot o] o K SO PPPPPP PRI 8
6.1 GROUNDING INSTRUCTIONS ... 9
VY o] = To [l o] 01V =T £ T o TP UPT P OPUPPPPPPRNE 9
(ORI o (=] g 1< (o] o oo (o LS PRI 10
O Yo 1101104 1T o £SO P PP 10
4% A = q o L= Vo | [0S 40 =T o | SRR 10
A = oS Y= USSP 10
7.3 Blade SPeEd AdJUSTMENT. .. ...iii ittt et e e e e e st e e e e e e s s bbb e e e e e e e s s sab b b eeeeeeessbbbreeeeeeeanns 10
A =] =T [0 U] o [ = g 4T PRSP PERR 11
FA T =] =T [N (=T o] FoTed=T 0 o T o PP PP RPUPPPTT 11
7.6 Blade gUIAE DEAINNGS. .......uuiiiiii e ettt e e et e e e e s s st e e e e e e s s aaa b e e e e aaeesssaastbaeeeaeeesannstraeeaaaeaaas 12
7.7 Blade tension @and traCKING ........oiuuiiiiiiie sttt e e e e s e e e e e e e e e e raaaeeaaan 12
7.8 Blade-t0-table SQUAIENESS .......ccciiiiiiiiiee et e et e e e s s et e e e e s s s st b ba e e e aaeesaastraaeeeaesnssnaraeeeaeeenas 13
FA IS T 1t g To I (=T=To [ = L= PP PP PPPRP 13
7.10 COUNLErDAIANCE SPIING ..uvviiiiii e it e e e e e e e e s s et e e e e e e s s ast b e e e e aaeesaasttaeaeeeessssssaneeeeeannas 14
7.11 VertiCal DOW POSITION ......uiiiiiiieiiiiiii et e s e e e e e e s s bbb e e e e e e s s sbb e et e e e e e e s nbbbreeeeeeeenns 14
7.12 AULO ShUt-Off AJUSTMENT ...eeiii e e e e e e s e e e e e e s s aabbreeeeesesnssnanaeeaeeeaans 14
A S YT o o S 11T a1V I PP PP RPOPPPPPRT 15
A% T 71 (o ] o 1 PRSP 15
O @] o 1T = 1o o O PP PR TTPPPPRPN 15
LS =1 F= T LIS [Tod 1o o PRI 15
8.2 BIAdE DIEEK-IN ...ttt e e 15
8.3 General OPErating PrOCEUAUIE .......c.uuviiiieieeee ittt e e e e e s st e et e e e e s s s eeeaeessanbbaaeeaaeessanssbraeeeesansssssnneeaeaeanns 16
8.4 Evaluating CUtting effiCIENCY ......oiiiiiiiiiie e e e re e e e 16
9.0 USEI-IMAINTENANCE ... .eiieiieeie ettt te ettt e ettt e e ettt e e e aateeeeabeeeeeaabeeeeaaab e e e e e s be e e e ambbe e e e aabeeeesaeseeeannseaeeansneaeaannneaens 17
LSRR 0 o o7= o o H PP PSR OUPRT PRI 17
9.2 Coolant [evel (HVBS-1ODMW-C) .....cuiieeiiiiiiiiiitiee e s iaeitiiteeeaa e e s e asstaareeeeeeeassssbbaeeeaaeessassstsaeeaaaesssssseeaaeeeaans 17
LS RS I Yo [0 [11Te] =1 IEST=T Vol o To PP PP PPPPN 17
10.0 Troubleshooting HVBS-DM SErieS Band SAWS .........cccuuuiiiiieeiiiiiiiiiiiee e e essiivteee e e e e s ssanaeeee e e e e s snnnnaeeaeeannnns 18
11.0 REPIACEMENT PAITS....cciiiiiiiiiiiiie ettt e e e e s st e e e e st s b bbbttt e e e e s s s b bbbt e e e e e e s sabbbbeeeeeeessnbbbneeeeeeeanns 19
11.1.1 HVBS-8-DMW Bow Assembly — EXPIOAE VIEW.........c..uuviiiieeeiieiiiieieeee ettt n e 20
11.1.2 HVBS-8-DMW Table Assembly — EXPIOJEd VIEW........cooiuiuiiiiiiiiiiiiiiiieee et 21
11.1.3 HVBS-8-DMW Motor and Support Arm Assembly — Exploded VIEW .........ccuvvvveeeeeiiiiiiiiiencee e 22
11.1.4 HVBS-8-DMW Vise and Table Assembly — EXploded VIEW..........ccuuviiiiiiiiiiiiiiiiiieee e 23
11.1.5 HVBS-8-DMW Base Assembly — EXPlOAEd VIEW.........ccoovuiiiiiieie it n e 23
11.1.6 HVBS-8-DIMW — PAITS LISt ....c.utiiitiiiitiieitiee ittt ettt rs ettt sb et e et eesineesnneeenes 24
11.2.1 HVBS-10-DMW/DMWC Bow Assembly — EXpPloded VIEW ..........ccccoiuiiiiiieiiiiiiei e 28
11.2.2 HVBS-10-DMW/DMWC Table Assembly — EXploded VIEW .........c.uvviiiieeeiiiiiiiiiiecee e e 29
11.2.3 HVBS-10-DMW/DMWC Motor and Support Arm Assembly — Exploded View...........ccccceeeveeiiiiniinnns 30
11.2.4 HVBS-10-DMW/DMWC Vise and Table Assembly — Exploded VIEW .........ccccveeeeeiiiiiiiiiincee e, 31
11.2.5 HVBS-10-DMW/DMWC Base Assembly — EXploded VIEW ..........c.uuvviiiieiiiiiiiiiiiieiee st 32
11.2.6 HVBS-10-DMW/DMWGEC — PAIS LISt.....ueeiiieeiiiiiiiiiiiiee e e ieiiiitiieee e e e e s ssistteaeeeaeesssssstsnaaeeaaeesssnssnssesssssnsnnes 33
12.0 Electrical Connections for HVBS-DMW Band SAWS .........cccuviiiiiiiieiiiiiieeiiiiee e esiree e e sinee e 38
13.0 WAAITANLY AN SEIVICE ...ccieiviieiiie e e s ittt et e e e s s st e et e e e e s sttt e e et e e e e s saaat b baeeeaeessastbeeeaeaaeesaaseaeaaaeeesssnsnsnaneeeeaanns 39



3.0 About this manual

This manual is provided by JET, covering the safe operation and maintenance procedures for a JET Model
HVBS-DMW series Portable Band Saw. This manual contains instructions on installation, safety precautions,
general operating procedures, maintenance instructions and parts breakdown. Your machine has been designed
and constructed to provide consistent, long-term operation if used in accordance with the instructions as set forth
in this document.

If there are questions or comments, please contact your local supplier or JET. JET can also be reached at our
web site: www.jettools.com.

Retain this manual for future reference. If the machine transfers ownership, the manual should accompany it.

AWARNING Read and understand the entire contents of this manual before attempting assembly or
operation! Failure to comply may cause serious injury!

Register your product using the mail-in card provided, or register online: http://www.jettools.com/us/en/service-
and-support/warranty/registration/



4.0 Specifications for HYBS-DMW series Band Saws

Model number HVBS-8-DMW HVBS-10-DMW HVBS-10-DMWC
Stock number 424460 424463 424465
Motor type TEFC induction
Horsepower 3/4 HP (0.56 kW) | 1HP(0.75kw) | 1 HP (0.75 kW)
Phase 1
Voltage 115/ 230V (prewired 115V)
Cycle 60 Hz
Listed FLA (full load amps) 9/45 | 1417
Motor speed 1720 RPM
Start capacitor 300MFD 125VAC
Power cord SJT 14AWGX3C, 6ft.
Power plug installed 115V
Power transfer Step pulleys with v-belt, to gear reducer box
Gear ratio 1:40 1:50
Recommended circuit size * 15A 20A (115V), 15A (230V)
Sound emission without load 2 70 dB 75 dB
Coolant pump n/a n/a 1/8HP 2P 1PH 0.78/0.4A
115/230V
Capacities
Round 90 deg. 8 in. (200 mm) 10 in. (250 mm)
+/-45 deg. 6 in. (150 mm) 6-1/2 in. (165 mm)
90 deg. 6-1/2 x 8 in. 8 x9in. (200 x 228 mm)
(165 x 200 mm)
Rectangle +45 deg. 7 x5-1/2 in. 8 x5in. (200 x 127 mm)
(175 x 137 mm)
Tubing & -45 deg. 6 x 5-1/2 in. 8 x 5-1/2 in. (200 x 140 mm)
Solids (150 x 137 mm)
90 deg. 7X7in. 8 x 8 in. (200 x 200 mm)
(175 x 175 mm)
Square +45 deg. 5-1/2 x 5-1/2 in. 5-1/2 x 5-1/2 in. (137 x 137 mm)
(137 x 137 mm)
-45 deg. 5-1/2 x 5-1/2 in. 5x5in. (127 x 127 mm)
(137 x 137 mm)
Vertical cutting capacity 12 x 8in. 13 x 10 in. (330 x 254 mm)
(305 x 200 mm)
Bow swivel +/- 45 deg.
Gearbox oil capacity 330 cc (0.07 gal.) 430 cc (0.095 gal.)
Coolant capacity n/a n/a 32L (7 gal)
Blade
Blade type and size 6/10T, 3/4 x 0.035 x 102.9 in. 5/8T, 1 x 0.035 x 120 in.
(19 x 0.9 x 2616 mm) (27 x 0.9 x 3048 mm)
Blade speeds 64, 132, 247 SFPM (19.5, 40, 75 mpm)
Main materials
Bow and stand steel
Blade wheels castiron
Tires rubber
Pulleys castiron
Table cast iron and aluminum




Blade wheel diameter

HVBS-8-DMW

37-1/8 in. (943 mm)

HVBS-10-DMW

HVBS-10-DMWC

41.73 in. (1060 mm)

Distance table from floor

27-1/2 in. (697 mm)

29 in. (728 mm)

Overall assembled (LXWxH)

54 x 25 x 42 in.
(1381 x 639 x 1060mm)

63 x 27 x 45 in.
(1597.9x676x1144mm)

70 x 35 x45in.
(1784 x 878 x 1144mm)

Shipping dimensions (LXWxH)

56.3 x 27.6 x 43.3 in.
(1430 x700 x 1100 mm)

61 x 29.6 x 45.5 in.
(1550 x 750 x 1155 mm)

Weights
Net weight 390 Ib. (177 kg) 511 Ib. (232 kg)
Shipping weight 454 |b. (206 kg) 582 Ib. (264 kg)

Table 1

1 subject to local and national electrical codes.

2 The specified values are emission levels and are not necessarily to be seen as safe operating levels. As workplace
conditions vary, this information is intended to allow the user to make a better estimation of the hazards and risks

involved only.

L = length, W = width, H = height

n/a = not applicable

The specifications in this manual were current at time of publication, but because of our policy of continuous
improvement, JET reserves the right to change specifications at any time and without prior notice, without incurring

obligations.




5.0 Setup and assembly

AWARNING Read and understand all

instructions before attempting assembly. Band
Saw must be disconnected from power during
all assembly procedures. Failure to comply may
cause serious injury.

5.1 Shipping contents

Band saw

Wheels

Work stop assembly
Vertical cutting platform
Chip bin (10" models only)

PR RNR

5.2 Unpacking and cleanup

1. Inspect all contents for shipping damage.
Compare contents of shipping carton with
contents list in this manual. Report any damage
or part shortages to your distributor.

2. Do not discard packing material until saw is
assembled and running properly.

3. Remove rust protectant from exposed surfaces,
such as table, vise assembly, etc., with a clean
rag and a cleaner/degreaser. Apply a light coat
of oil on these surfaces to inhibit rust.

5.3 Assembly (all models)

1. Remove any straps or braces holding saw to
pallet, and carefully raise saw from pallet, using
properly rated lifting equipment (hoist or forklift)
with straps.

2. Remove fasteners from the wheel flanges of
carriage. Position wheel between flanges, and
insert hex bolt with spacer on each side, as
shown in Figure 6-3. Secure with hex nut and
washer.

Hex cap bolt
Hex nut

Washer

Spacer Spacer

Figure 5-1: installing wheel

3. Install work stop rod (A1, Figure 5-2) into hole
beneath table and tighten set screw. Install
work stop onto rod threads by rotating collar
(A2). Secure position of work stop by tightening
set screw (As) onto rod flat.

4. If closer reach is needed toward blade, insert
small rod (A4) and tighten with wrench on rod
flat.

Aq
\A3
Az

Figure 5-2: installing work stop

5.4 Additional assembly (10-inch
models only)

Install chip bin at back of saw base. (See Figure 11-
10 and manual cover photo for positioning.)

5.4.1 Coolant preparation (HVBS-10-
DMWC only)

ACAUTION Coolant tray must be filled high
enough to submerge pump impeller. Failure to
do this may damage pump. Periodically check
and maintain coolant level.

Use of a water-soluble coolant will increase cutting
efficiency and prolong blade life. Do not use black
cutting oil as a substitute. Change cutting oil often
and follow manufacturer’s instructions as to its uses
and precautions.

1. Disconnect machine from power source.

2. Pour approximately 32 L (7 gal) of coolant into
coolant tray.

3. Make sure coolant hoses are properly
connected at each end.

ACAUTION When cutting magnesium,

never use soluble oils or emulsions (oil-water
mix) as water will greatly intensify any
accidental magnesium chip fire. Consult your
coolant supplier for coolant recommendations
when cutting magnesium.

6.0 Electrical connections

AWARNING Electrical connections must be

made by a qualified electrician in compliance
with all relevant codes. This machine must be
properly grounded to help prevent electrical
shock and possible fatal injury.

The HVBS-DMW series Band Saws are rated at
115/230V power, and are pre-wired for 115 volt. The
band saw comes with a plug designed for use on a




circuit with a grounded outlet that looks like the one
pictured in A, Figure 6-1.

Before connecting to power source, be sure switch
is in off position.

It is recommended that the HVBS-8DMW be
connected to a dedicated 15 amp circuit with circuit
breaker or fuse. If connected to a circuit protected
by fuses, use time delay fuse marked “D".

It is recommended that the HVBS-10DMW, when
operated on 115V, be connected to a dedicated 20
amp circuit with circuit breaker or fuse. When
operated on 230V power, connect it to a dedicated
15 amp circuit with circuit breaker or fuse. If
connected to a circuit protected by fuses, use time
delay fuse marked “D”.

NOTE: Local codes take precedence over
recommendations.

6.1 GROUNDING INSTRUCTIONS

This machine must be grounded. In the event of a
malfunction or breakdown, grounding provides a
path of least resistance for electric current to reduce
the risk of electric shock. This tool is equipped with
an electric cord having an equipment-grounding
conductor and a grounding plug. The plug must be
plugged into a matching outlet that is properly
installed and grounded in accordance with all local
codes and ordinances.

Do not modify the plug provided - if it will not fit the
outlet, have the proper outlet installed by a qualified
electrician.

Improper connection of the equipment-grounding
conductor can result in a risk of electric shock. The
conductor with insulation having an outer surface
that is green with or without yellow stripes is the
equipment-grounding conductor. If repair or
replacement of the electric cord or plug is
necessary, do not connect the equipment-grounding
conductor to a live terminal.

AWARNING| ook with a  qualified

electrician or service personnel if the grounding
instructions are not completely understood, or if
in doubt as to whether the tool is properly
grounded. Failure to comply may cause serious
or fatal injury.

Use only 3-wire extension cords that have 3-prong
grounding plugs and 3-pole receptacles that accept
the tool's plug.

Repair or replace damaged or worn cord
immediately.

When operated at 115-volt, this tool is intended for
use on a circuit that has an outlet that looks like the
one illustrated in A, Figure 6-1. An adapter, shown
in B and C, may be used to connect this plug to a
2-pole receptacle as shown in B if a properly
grounded outlet is not available. The temporary
adapter should be used only until a properly

grounded outlet can be installed by a qualified
electrician. The green-colored rigid ear, lug, and the
like, extending from the adapter must be connected
to a permanent ground such as a properly grounded
outlet box. Note: In Canada, the use of a temporary
adaptor is not permitted by the Canadian Electrical
Code, C22.1.

THREE-PRONG PLUG
GROUNDING

EAR SECURED
WITH SGREW

o un ®

Figure 6-1: grounding

When operated at 230-volt, this tool is intended for
use on a circuit that has an outlet that looks like the
one illustrated in D, Figure 6-1. The tool has a
grounding plug that looks like the plug illustrated in
D. Make sure the tool is connected to an outlet
having the same configuration as the plug. No
adapter is available or should be used with this tool.
If the tool must be reconnected for use on a different
type of electric circuit, the reconnection should be
made by qualified service personnel; and after
reconnection, the tool should comply with all local
codes and ordinances.

6.2 Voltage conversion

The Band Saw is prewired for 115 volt. To change
incoming leads for 230 volt operation:

1. Open main motor junction box cover, and
change leads based on wiring diagram inside
cover. This diagram is also shown in Figure 6-
2. (NOTE: In case of discrepancy, diagram on
machine takes precedence.) Reinstall cover.

2. (Model HVBS-10DMWC only: Remove coolant
pump junction box cover, and change incoming
leads for coolant pump, based on diagram
shown in Figure 6-2. Reinstall cover.)

3. The plug on end of power cord must be
replaced with a UL/CSA listed plug rated for 230
volt operation.

110V 220V
115V 230V

b 99

Figure 6-2. voltage conversion



6.3 Extension cords

The use of extension cords is discouraged; try to
position machines near the power source. If an
extension cord is necessary, make sure it is in good
condition. When using an extension cord, be sure to
use one heavy enough to carry the current your
product will draw. An undersized cord will cause a
drop in line voltage resulting in loss of power and
overheating.

Table 2 shows correct size to use depending on
cord length and nameplate ampere rating. If in
doubt, use the next heavier gauge. The smaller the
gauge number, the heavier the cord.

Ampere Total length of
Rating Volts cord in feet
More Not 120 | 25 | 50 100 150
Than More | 240 | 50 | 100 | 200 300
Than AWG
0 6 18 | 16 16 14
6 10 18 | 16 14 12
10 12 16 | 16 14 12
Not
12 16 i Recommended

Table 2: Extension cord recommendations
7.0 Adjustments

AWARNING Always disconnect band saw
from power source before making adjustments,
unless indicated otherwise.

7.1 Handle adjustment

The plastic handles for swivel (A, Figure 7-1) and
blade guide arm positioning are adjustable to
prevent obstruction of other parts. Pull out on handle
and rotate it on pin, then release it, allowing it to
resettle on pin.

7.2 Bow swivel

1. Disconnect band saw from power source.

2. Loosen handle (A, Figure 7-1) and rotate bow
to desired angle on scale (B).

3. Confirm accuracy of angle by cutting a test
piece or using an angle measuring device
against blade and fixed vise jaw. If scale needs
adjustment, adjust pointer.

4. Verify accuracy of 45-degree left and right stop
screws (C). Adjust if needed.

5. Tighten handle (A) before operating saw.

10

Figure 7-1
7.3 Blade speed adjustment
1. Disconnect band saw from power source.
2. Place bow in horizontal position.

3. Open pulley box and turn handle (D, Figure 7-
2) counterclockwise to release tension on drive
belt.

4. Move belt to desired pulley combination. Refer
to chart inside pulley box (reproduced in Figure
7-3).

5. Turn handle (D) clockwise to tension belt.
Finger pressure on belt midway between
pulleys should cause approximately 1/2-inch
deflection. Do not overtighten belt.

6. Close pulley box before operating.

General rule for band saw blade speed: The harder
the material being cut, the slower the blade speed.
Refer to a machinist’'s handbook for recommended
speeds for specific materials.

Figure 7-2: blade speed adjustment



MOTOR
PULLEY
65 | |
FPM (19.8)
(mpm) 130
(39.6)
250
(76.2)
GEARBOX
PULLEY

Figure 7-3: blade speeds (rounded off)
Blade guide arms
1. Disconnect band saw from power source.

2. The fixed blade guide arm (E, Figure 7-4)
should be positioned as close to work area as
possible, without interfering when bow is
swiveled to an angle. Loosen screw (E1) and
slide arm as needed. Tighten screw before
operating. (Once the fixed guide arm is
properly positioned, it can generally remain in
that position for all operations.)

3.  The movable blade guide arm (F) should be as
close as possible without interference to
material being cut. Loosen handle (Fi) and
slide arm as needed. Retighten handle before
operating.

E,

Figure 7-4: blade guide arm adjustment

7.5 Blade replacement

A general-use variable-tooth blade is provided with
this band saw.

Choice of blade pitch is governed by thickness of
workpiece: the thinner the workpiece, the more
teeth advised. A minimum of 3 teeth should engage
workpiece at all times. If blade teeth are so far apart

11

that they straddle the work, severe damage to
workpiece and blade can result.

1. Disconnect band saw from power source.
2. Raise bow to convenient position.

3. Open wheel guards and prop them open with
the attached rods (G, Figure 7-5). Remove red
blade guards (H).

AWARNING

It is essential that red blade

guards be re-installed after new blade has
been fitted. Failure to comply may cause
serious injury.

Figure 7-5

4. Back off the eccentric bearing guides (see sect.
7.6 for detailed instructions).

5. Release tension on blade by turning tension
handle (P, Figure 7-8) counterclockwise.
Remove blade. (Use leather gloves when
handling sharp blades).

6. Install new blade between blade guide
assemblies and around each wheel. Make sure
blade teeth are pointing in proper direction. See
Figure 7-6. If they are not, twist blade inside-
out.

7. Increase blade tension just enough to hold
blade on wheels. Make sure back of blade rests
lightly against shoulder of both wheels. Twist
blade slightly to allow it to slip into guides.

Blade
Direction

Tooth
Direction
N

Figure 7-6



8. Install red blade guards.
9. Tension blade fully (see sect. 7.7)

10. Place two to three drops of lightweight oil on
blade.

11. Adjust blade guide bearings (see sect. 7.6).

12. Connect machine to power source and operate
it to make sure blade is tracking properly (sect
7.7.2).

13. Follow blade break-in procedures (sect. 8.2).

7.6 Blade guide bearings
1. Disconnect machine from power source.

2. Loosen screw (J1, Figure 7-7) and adjust back
bearing (J2) to approximately 0.002 to 0.003
inches from back edge of blade. Tighten screw

(J31).

3. Inside bearing (K1) is fixed. Outside bearing (K>)
rotates on an eccentric shaft. Loosen nut (Ks)
and rotate lower nut (Ks4) to adjust eccentric
bearing to a clearance of 0.001 inches from
blade. Retighten nut (Ks).

4. Repeat above steps for opposite blade guide
assembly.

Figure 7-7: blade guide bearings

7.7 Blade tension and tracking
Refer to Figure 7-8.
7.7.1 Tension

1. Disconnect machine from power source.

2. Loosen movable blade guide arm and slide it
away from the other arm as far as possible.

3. Turn blade tension handle (P, Figure 7-8)
clockwise to tighten blade. Pluck the blade with
your finger; a tensioned blade will emit a
“twang” sound. As experience with the saw is
gained, operator may develop a better feel for
how tight to set a particular blade.

For precise measurement, use a blade tension
gauge (not provided). Hard-back blades are
generally tensioned at about 25,000 PSI (1757
kg/cm?); bi-metal blades at about 35,000 PSI
(2460 kg/cm?).

12

4. Return blade guide arm to operating position.

Note: A new blade should be re-checked for proper
tension after a few minutes’ operation.

7.7.2 Tracking

AWARNING Blade tracking adjustment

requires operating saw with wheel guards open.
This adjustment must be completed by qualified
persons only. Failure to comply may cause
serious injury.

Blade tracking has been set by manufacturer.
Adjustment is rarely required when blade is used
properly and is correctly welded.

Tracking is set properly when blade runs without
shifting on the wheels, and back of blade lightly
touches shoulder of wheels.

If adjustment is required:
1. Confirm that blade tension is properly set.
2. Set belt position to slowest speed.

3. Raise bow to convenient position and open
wheel guards.

ACAUTION While performing the

following steps, keep blade from rubbing
excessively on wheel shoulder. Excessive
rubbing will damage wheel and/or blade.

4. Run saw and observe blade — it should run next
to, but not tightly against, wheel shoulder.

5. If blade is not tracking properly, loosen either of
two hex nuts (N1, Figure 7-8).

6. Turn set screw (N2) with hex wrench, while
observing blade tracking on wheel. NOTE: This
adjustment is sensitive; start with 1/4-turns on
set screw and allow blade to respond to
changes.

|AWARNING| Keep fingers clear of blade

and wheel to avoid injury.

7. Test the setting by placing a six-inch length of
paper between blade and wheel. The paper
should not be cut as it passes between wheel
shoulder and blade.

8. Turn set screw (N2) a small amount. Repeat
insertion of paper between the shoulder and the
blade until paper is cut into two pieces.

NOTE: You may have to repeat the check with
the paper several times before blade and
shoulder cut the paper into two pieces. Do not
hurry the adjustment. Patience and accuracy
here will pay off with better, more accurate,
quieter cutting and longer machine and blade
life.



9. When paper is cut, back off set screw slightly. 7.8.1 Test cut to verify adjustment

This assures that blade is not pushing

excessively against wheel shoulder. Test cuts can be used to determine whether or not
the blade is accurately adjusted. Use 2-inch round
bar stock to perform these test cuts, as follows:

10. Once tracking is set, tighten hex nuts (Nq).

1. With bar stock securely clamped in vise, make
a cut through the bar stock. (See Figure 7-10.)

2. Mark the top of bar stock.

3. Move the bar stock about 1/4-inch past the
blade so that you can begin a second cut.

4. Rotate the bar stock 180 degrees so the mark
you made is now at bottom of cut.

5. Make a cut through the bar stock.

6. Use a micrometer to measure the thickness

Figure 7-8: blade tension and tracking variation of the disk you have cut from the bar
stock. Measure at top and bottom of disk.
7.8 Blade-to-table squareness 1. Clamp in vise and mark top
, of barstock here :
Refer to Figure 7-9. 2. Cut off a slice of
the bar stock

The blade must be perpendicular to table when
running between the bearing guides, to ensure a
straight cut. This setting has been made by the
manufacturer but should be confirmed by the
operator.

3. Rotate stock in vise

. . i m
1. Disconnect machine from power source. B ek i S8 B

2. Lower bow to horizontal position. 4. Cut off a new
slice from the

stock

3. Place a machinist's square (not provided) on
table and against blade surface. The square
should lie flat against blade without a gap.

4. If a gap exists, slightly loosen socket head bolts 5. Measure

(L, Figure 7-9) behind blade guide arms. Turn Ll !‘_r—

any of four set screws (M) as needed, until gap ) || 7. Differences between

is eliminated between square and blade. ke = | e s e
5. Retighten bolts (L) securely. |‘ \ },'};? 9%335:3?’ ;ssf:(!k

) ) ) 6. ...measure | diameter

6. After making this adjustment, be sure to here

reinspect other blade adjustments as noted in -

this manual. Figure 7-10

The saw blade can be considered correctly adjusted
when the variation measure is no more than 0.012
inch across the face of the disk.

If you do not have a piece of 2-inch bar stock
available for a test cut, use a larger diameter test
piece rather than a smaller one. The maximum
thickness variation on any test piece should be no
more than 0.003 inch, per side, per inch of stock
diameter.

7.9 Setting feed rate

Feed rate of blade into workpiece is important to

“;:i band saw performance. Excessive pressure of
_ Z blade against workpiece may cause stalling or blade
Figure 7-9: squareness adjustment breakage. In contrast, insufficient pressure rapidly

dulls the blade.

13



The hydraulic cylinder resists bow movement in
downward direction. It offers no resistance when
bow is raised.

To increase feed rate, turn dial (R1, Figure 7-11)
counterclockwise. To decrease, turn clockwise.

To close hydraulic flow, turn lever (R2) down,
perpendicular to cylinder, as shown. To open
hydraulic flow, turn lever (Rz2) parallel to cylinder.

Feed rate is adjusted by operator until saw is
operating efficiently, usually determined by
observing chip formation. See sect. 8.4, Evaluating
cutting efficiency.

ACAUTION Do not push down on bow to

increase feed pressure —allow cylinder to do the
work.

Figure 7-11: feed rate adjustment

7.10 Counterbalance spring

The counterbalance spring helps control amount of
weight, or feed pressure, the bow puts on workpiece
when hydraulic control valve is fully open. The
hydraulic cylinder will not compensate for improper
counterbalance. If spring is improperly set, one can
expect poor performance, crooked cuts, tooth
stripping, stalling, and/or blade running off wheels.

Spring tension has been set by the manufacturer,
and should not require adjustment. If future
problems arise, indicating improper counterbalance,
adjust spring with knob (S, Figure 7-12).

o

Figure 7-12

14

A good indication of proper feed pressure is the
color and shape of the cutting chips. If chips are thin
or powdered, increase feed pressure. If chips are
burned and heavy, decrease feed pressure. If they
are still burned and heavy, reduce blade speed.
Optimum feed pressure has been set when chips
are curled, silvery, and warm.

7.11 Vertical bow position
1. Disconnect band saw from power source.

2. Position bow at 90-degrees (zero swivel).

3. Pull linch pin (Rs, Figure 7-11) out of cylinder,
and raise bow to vertical position. Make sure
swivel locking handle (A, Figure 7-11) does not
obstruct bow positioning.

4. Install cutting platform (Figure 7-13). Push vise
jaw against it, and clamp tightly.

5. Place a machinists’ square on cutting platform
and against back edge of blade to verify
perpendicularity. If adjustment is needed,

loosen nut and turn vertical stop screw (T,
Figure 7-12). Tighten stop screw nut against
bow to secure setting.

Figure 7-13: vertical cutting platform

7.12 Auto shut-off adjustment

The saw is properly adjusted when blade shuts off
just after cut completion. This should occur when
blade is about 1/8-inch below table surface. To
adjust:

e |If saw completes cut but blade continues
moving, adjust limit switch bracket (U, Figure
7-11) downward.

o If blade stops before cut is complete, adjust
limit switch bracket (U, Figure 7-11) upward.

e If blade stops descending and continues
running without completing the cut, turn stop
bolt down (Figure 7-14).



Figure 7-14: stop bolt adjustment

7.13 Vise positioning

The floating vise jaw can be moved before or behind
blade. Loosen locking knob (Vi) and slide vise to
position.

To clamp workpiece, push jaw close to workpiece
using rod (V2), then push top handle down to tighten.

»

Figure 7-15: floating vise jaw

7.14 Work stop

The work stop is generally used when cutting
multiple pieces to identical length. Position stop
desired distance from blade and tighten set screw.
Loosen collar (see Az, Figure 5-2) to slide work stop
along lower rod. Retighten collar before operating.

8.0 Operation

8.1 Blade selection

The saw is provided with a blade that is adequate
for a variety of cut-off jobs on a variety of common
materials.

See Table 3 for recommended speeds for various
materials. These selections, while appropriate for
many shop cutting needs, do not encompass the
wide variety of blades of special configuration (tooth
pitch and set) and special alloys for cutting unusual
or exotic materials.

15

Speed/FPM Material

64 Tool Steel, Stainless Steel,
Phosphor Bronze, Cast Iron,
Malleable Iron
Mild Steel, Hard Brass, Bronze
Soft Brasses and Bronzes,
Hard Aluminum, Plastics

Table 3

132
247

A coarse blade could be used for a solid steel bar
but a finer tooth blade would be used on a thin-wall
tube. In general, the blade choice is determined by
the thickness of the material; the thinner the
material, the finer the tooth pitch.

A minimum of three teeth should be on the work
piece at all times for proper cutting. The blade and
workpiece can be damaged if the teeth are so far
apart that they straddle the workpiece.

For very high production on cutting of special
materials, or to work hard-to-cut materials such as
stainless steel, tool steel, or titanium, ask your
industrial distributor for more specific blade
recommendations. Also, the supplier who provides
the workpiece material should be prepared to
provide specific instructions regarding the best
blade (and coolant or cutting fluid, if needed) for the
material and shape supplied.

8.2 Blade break-in

New blades are very sharp and therefore have a
tooth geometry which is easily damaged if a careful
break-in procedure is not followed. Consult the
blade manufacturer's literature for break-in of
specific blades on specific materials. However, the
following procedure will be adequate for break-in of
JET-supplied blades on lower alloy ferrous
materials.

1. Clamp a round section workpiece in the vise.
The workpiece should be 2 inches or larger in
diameter.

2. Set the saw on low speed. Start the cut with a
very light feed rate (i.e. bow descent).

3. When the saw has completed 1/3 of the cut,
increase feed rate slightly and allow saw to
complete the cut.

4. Keep the same hydraulic cylinder setting and
begin a second cut on the same or similar
workpiece.

5. When blade has completed about 1/3 of cut,
increase feed rate. Watch chip formation until
cutting is at its most efficient rate and allow saw
to complete the cut (see sect. 8.4, Evaluating
cutting efficiency).

6. The blade is now ready for regular service.



8.3 General operating procedure

IMPORTANT: When cutting magnesium, never use
soluble oils or emulsions (oil-water mix) as water will
greatly intensify any accidental magnesium chip fire.
See your industrial coolant supplier for specific
coolant recommendations when cutting such
material.

1. Give machine an overall inspection. Verify that
all guards, covers, etc. are in place and in
working order, the blade is tensioned properly
and tooth direction matches arrow on bow.
Check that blade guides are set correctly.

2. Position bow for desired angle of cut.

3. Adjust movable blade guide to minimize
exposed blade area.

4. Raise bow until it will clear workpiece by a few
inches, and secure in position by closing
cylinder valve.

ACAUTION Always secure bow in

raised position before loading material.
Never start a cut with blade contacting
workpiece.

5. Position workpiece in vise and clamp it
securely. Workpiece should be fitted directly
between the jaws without adding other objects.
When workpiece is profiled section, flat piece or
special shape, refer to examples in Figure 8-1
for proper clamping positions.

If the thickness of profile section is very thin, a
piece which duplicates the profile should be
fitted inside the workpiece itself, to prevent
workpiece being crushed between the jaws.

AWARNING Do not load/unload material

from vise while machine is running. Never hold
workpiece by hand when cutting; workpiece
must be firmly secured in vise. Do not reach into
cutting area during cutting operations.

6. Set suitable feed rate on cylinder dial.

7. Turn on saw and allow to reach full speed. Start
coolant flow (if applicable).

8. Open valve on hydraulic cylinder to allow bow
to descend in gradual and controlled manner.

9. Stop screw must turn off saw at completion of
cut.

16

- o = Rounds
Flats/strips
Knock off
sharp edge
here with
file
Channels Angles
N - ___|-Beams
Squares/rectangles Knock off
sharp edge
here with
file
Hexagonals Tees

Figure 8-1: clamping positions

8.4 Evaluating cutting efficiency

Is the blade cutting efficiently? The best way to
determine this is to observe the chips formed by the
cutting blade.

If chip formation is powdery, then the feed rate is
much too light, or the blade is dull.

If chips formed are curled, but colored — that is,
either blue or straw-colored from heat generated
during the cut — then the feed rate is too high.

If chips are slightly curled and are not colored by
heat — the blade is sufficiently sharp and is cutting
at its most efficient rate.



9.0 User-maintenance

AWARNING Always disconnect power to
machine before performing maintenance.
Failure to do this may result in serious personal
injury.

Keep all surfaces clean and free of rust, slag, chips,
and coolant build-up.

Clear away metal particles with small paint brush or
parts cleaning brush. Do not use compressed air, as
it may force chips into the guide bearings and other
critical areas of saw.

Clean chip screen as needed.

Make frequent inspections of motor fan, and blow
out (with low pressure air hose) or vacuum any
accumulation of foreign material to maintain normal
motor ventilation.

Wipe saw down with a clean, dry cloth, and oil all
unpainted surfaces with light machine oil.

Check guide bearings frequently to make sure that
they are properly adjusted and turning freely, and
are free from metal particles.

Periodically inspect drive belt for wear or fraying.
Replace if needed.

To prevent corrosion of machined surfaces when a
soluble oil is used as coolant, pay particular
attention to wiping dry the surfaces where fluid
accumulates and does not evaporate quickly, such
as between table and vise.

Place a thin coat of oil on table surface on which vise
jaw slides.

If the power cord is worn, cut, or damaged in any
way, have it replaced immediately.
9.1 Lubrication

All ball bearings are permanently lubricated and
sealed. They require no further lubrication.

Drain and refill gear box oil after first 50 hours of
operation. Thereafter, change every six months.
Use an industrial gear oil.

To change gear box oil:
1. Disconnect machine from power source.

2. Place bow in horizontal position and allow a few
moments for oil to settle.

3. Remove drain plug (A, Figure 9-1) and drain oil
into suitable container. Reinstall drain plug.

4. Remove fill plug (B) and fill gear box until oil is
level with mid-point of sight window (C). Do not
overfill.

5. Install fill plug.

Periodically inspect sight window and maintain fluid
level.

Figure 9-1: gearbox

9.2 Coolant level (HVBS-10DMW-C)

Maintain coolant level. Low coolant level can cause
foaming and high blade temperatures. Replace dirty
coolant; dirty or weak coolant can clog the pump,
cause crooked cuts, a low cutting rate and/or
permanent blade damage. Follow coolant
manufacturer's instructions for proper use and
disposal.

9.3 Additional servicing

Any additional servicing on the band saw should be
performed by an authorized service representative.



10.0 Troubleshooting HVBS-DM series Band Saws

Symptom

Possible Cause

Correction*

Excessive blade
breakage

Material loose in vise.

Clamp work securely.

Incorrect speed or feed.

Check machinery handbook for speed/ feed
appropriate for material being cut.

Teeth too coarse for material.

Check machinery handbook for
recommended blade type.

Incorrect blade tension.

Adjust blade tension to the point where the
blade just does not slip on the wheel.

Saw blade in contact with workpiece
before saw is started.

Start motor before placing blade on
workpiece.

Blade rubs on wheel shoulder.

Adjust blade tracking.

Misaligned guides.

Adjust guides.

Cracking at weld.

Longer annealing cycle.

Premature blade dulling

Blade teeth too coarse.

Use a finer tooth blade.

Blade speed too high.

Try a lower blade speed.

Inadequate feed pressure.

Decrease spring tension.

Hard spots in workpiece or scale on/in
workpiece.

Increase feed pressure (hard spots). Reduce
speed, increase feed pressure (scale).

Work hardening of material (especially
stainless steel).

Increase feed pressure by reducing spring
tension.

Insufficient blade tension.

Increase tension to proper level.

Operating saw without pressure on
workpiece.

Do not run blade at idle inf/on material.

Bad cuts (out-of-square)

Workpiece not square with blade.

Adjust vise so it is square with the blade.
(Always clamp work tightly in vise.)

Feed pressure too fast.

Decrease pressure.

Guide bearings not adjusted properly.

Adjust guide bearing clearance to 0.001 inch
(0.002 inch maximum).

Inadequate blade tension.

Gradually increase blade tension.

Span between the two blade guides
too wide.

Move blade guide bar closer to work.

Dull blade.

Replace blade.

Incorrect blade speed.

Check blade speed/pulley position.

Blade guide assembly is loose.

Tighten blade guide assembly.

Blade guide bearing assembly loose.

Tighten blade guide bearing assembly.

Blade track too far away from wheel
shoulders.

Adjust blade tracking.

Guide bearing worn.

Replace worn bearing.

Bad cuts (rough)

Blade speed too high for feed
pressure.

Reduce blade speed and feed pressure.

Blade too coarse.

Replace with finer blade.

Blade is twisting

Blade is binding in the cut.

Decrease feed pressure.

Blade tension too high.

Decrease tension on blade.

Unusual wear on side or
back of blade

Blade guides worn

Replace blade guides.

Blade guide bearings not adjusted.

Adjust blade guide bearings.

Blade guide bearing bracket is loose.

Tighten blade guide bearing bracket.

18




Symptom

Possible Cause

Correction*

Teeth missing/ripped
from blade

Blade tooth pitch too coarse for
workpiece.

Use blade with finer tooth pitch.

Feed too slow; feed too fast.

Increase feed pressure and/or blade speed.

Workpiece vibrating.

Clamp workpiece securely.

Gullets loading up with chips.

Use blade with coarse tooth pitch; reduce
feed pressure. Brush blade to remove chips.

Motor running too hot

Blade tension too high.

Reduce tension on blade.

Drive belt tension too high.

Reduce tension on drive belt.

Blade too coarse for workpiece
(especially with tubular stock).

Use blade with fine tooth pitch.

Blade too fine for workpiece (especially
with heavier, soft material).

Use blade with coarse tooth pitch.

Insufficient gearbox lubrication

Check gearbox oil.

No coolant flow

Pump motor is burned out.

Replace pump.

Screen/filter on pump is clogged.

Clean screenffilter.

Impeller is loose.

Tighten impeller.

Coolant level too low.

Add coolant to reservoir.

Excessive noise or
vibration

Belt is too tight.

Reset belt tension.

*Warning: Some corrections may require a qualified electrician.

11.0 Replacement Parts

Replacement parts are listed on the following pages. To order parts or reach our service department, call 1-800-
274-6848 Monday through Friday, 8:00 a.m. to 5:00 p.m. CST. Having the Model Number and Serial Number of
your machine available when you call will allow us to serve you quickly and accurately.

Non-proprietary parts, such as fasteners, can be found at local hardware stores, or may be ordered from JET.
Some parts are shown for reference only, and may not be available individually.

19




11.1.1 HVBS-8-DMW Bow Assembly — Exploded View

Figure 11-1

(E-¥]

..ﬁ... ~
SN2
(81-¥1

B1-rl

vl

(ME-

€E

(#>9-9¢€

(PrE-9t

A (2181

< .F/@mé
o @c8
522
E-Jt
\
-EE - org-ae
et— p-2€

20



11.1.2 HVBS-8-DMW Table Assembly — Exploded View
Figure 11-2

74

\

5‘7%
Zﬁffllz

2
N\
”
=
H //
=7
/
e

=

e

~

e
|
A

I
o

,,,
7

~
-
s
&
~
-
=
~
=
~
-~
=7

. /{\\\\v m\\yfi(;\\\\ &?} ;r';
3 />< \\l\{\r\\\\\\ \\ \X&Qm\ ﬁ//: g
! \%\/ \Q\\\\\\ \\\\\)\1\1 \ /é =
S S\ / |\ \\WL &%
RSN\ —

72-1(2)

66-2

5g-4(2) S8-1@ 58-3@
82

22

L
¢ ee-de
o8-
65-2(2)
65
65-1(2)

~~73(2)

!

&
L I
—~ ]
[ - Y
T ~ &
|J'Q
g’??;i
w\., I
~ @
N/

el
'S
%\

66-4(3)
66-8(3)
66-3(3




(PHT-0€
Oy-82
44 4 (8)C-82

(721-8<

=¥~
vy
r—tv
i £-v¥—
T%mn.l P (@€-82
m_|nWMU/“/ \— ﬁlu nD.UVlwm
=98N\ w/ @)7-8¢
\/‘.x L“ /,/ar\ - i\\ NN
N
v \\._mmMmV,\,f/
m“ M” - F/ W,.,.//.
(1-ge— ﬂ _Vy /@
?://,..: H._u. /x\.ﬂ\llv vnm ,././
Py ™ 2 ~
(DT-0r gl [P~ L, e
(3 -,?.\_W\ NG o | K NE
0% 4 AV; . _.ﬂ ,.,,.,;V ‘ (DE-EY /| 1-1S
e 4 - £ (2-Erl 7
2’ AN ..///
Q\\\ H@/AM\ > \ (@1-L (D1-E
(PE-17 \\ \ : (2-L¥

(D=L

11.1.3 HVBS-8-DMW Motor and Support Arm Assembly — Exploded View

Figure 11-3

22




11.1.4 HVBS-8-DMW Vise and Table Assembly — Exploded View
Figure 11-4

11.1.5 HVBS-8-DMW Base Assembly — Exploded View
Figure 11-5

85-2(2)
g BTN
85-1(2
85-3@
85-4(2)

23



11.1.6 HVBS-8-DMW — Parts List

Index No Part No Description Size Qty
1o, HVBS-8-DMW-1............ STz VLV = 10 11T A 1
-1, TS-1490091 .................. Hex Cap BOolt.........cooviiiiiiiiiiieiieee e M8-1.25x45L ... ............ 1
1-2., TS-1524051 .................. St SCIEBW . .cvviiiiiei e M8-1.25x20L ................. 2
1-3.. TS-2331081 .......ccovvee.. HEX NUL ..ottt MB-1.25......ccevvvviiieeeenns 2
1-4............. TS-0570021 ........ccuue... HEX NUL ..o 5/16"-18 .....oeeeeeeeiiiinnnnn. 2
15 HVBS-8-DMW-1-6......... SEOP SCIBW ...ttt ettt et e e s s ee teeesssaabb b e e et aeessaaabbbaeeeaeeas 1
2 i HVBS-8-DMW-2............ 1dIEr WHEEI GUAI .....ovveiiiieeee ettt e 1
K T HVBS-8-DMW-3............ Drive Wheel Guard...........ccccoo i 1
4o, HVBS-8-DMW-4............ HANAIE SCIEW ...ttt e e e e e e e e e s e a e e e 3
4-1...uenn. TS-1550041 .......covvveeeee Flat Washer.........ccccccviiii 6MmM.....ooeeie 3
4-2 .. TS-0640071 .......cccuue... [ [0 G N\ [ | TR 1/4"-20NC ... 3
5 TS-2284082 .......cceeeee.... Phillips Pan Hd Machine Screw ...........cccccceeeeeenn. M4-0.7X8.....evvvveeeeiiiinnns 1
(< T HVBS-8-DMW-6............ Saw Blade............... 6/10T, 3/4 x 0.035 x 103"L, (19x0.9x2616 mm)....... 1
T oo, HVBS-8-DMW-7............ IAIEE WREEL .ot e 1
< T, HVBS-8-DMW-8............ DIVE WHRNEEL...uueiiiiieee et e e et e e e e e 1
LS HVBS-8-DMW-9............ LTI (o] A TS [0 (= TN 1
O HVBS-8-DMW-10.......... Idle Wheel Shaft........covuiiiiiiiiiiie et e 1
10-1........... TS-1490021 .......cevvveeeeee Hex Cap BOolt........ccooviiiiiiieiee e M8-1.25x15L .........euu..ee 1
10-2........... TS-1550061 ........cccuveeee Flat Washer.........cccccciiiii ] 001 o 4 1
10-3........... TS-2361081 ..........ou...... LOCK WaAShET .....ccoiiiiiiieieeeee e MM ..o, 1
11, HVBS-8-DMW-11.......... SHABE COVEL ..ttt et eeeea e e e e e e e e es e e e e eeeeaaes 1
12 . TS-2311161 .................. HEX NUL ..o M16-2.0....cccvvvieeieeeennne 1
13 ., HVBS-8-DMW-13.......... [CTU =T o I = o] o F PP P PPT T TUPTUPPRTN 2
13-1........... HVBS-8-DMW-13-1....... (€101 1 411 11=] TR 4
13-2.......... TS-1540061 .................. HEX NUL ..ot MB-1.25.....cccvvviiiiiieeeenns 2
14 .. TS-1482061 .................. Hex Cap BOolt........ccooviiiiiiiiee e M6-1.0x30L ......ccccenneeeee 4
14-1........... TS-1550041 .......ccvvveeeee Flat Washer.........cccccciiii 6MmM....cooeeeee 8
14-2........... TS-1482041 .......ccceeeeee Hex Cap BOlt........ccooviiiiiiiiie e M6-1.0X20L ........vvvvnnnneee 4
14-3........... TS-1524051 .......ccvvvee. SEESCIEBW . .uuiiiieeeee et M8-1.25x20L ................. 2
14-4........... TS-1540061 .................. [ [0 G N\ [ | TR M8-1.25......cceiiiiiiiieeeens 2
14-5........... TS-2361061 .................. LOCK WaAShES ....cccoiieiiiiei it MB ..ovviiiieeeeeeeeiiiieee e 8
14-6........... TS-1540041 .................. [ [0 G N\ [0 | TR MB ..o 4
15, HVBS-8-DMW-15.......... HANAIE ...ttt ettt cree e e e e e e e e ra e 1
16-1........... HVBS-8-DMW-16-1....... L LT 2
17 .. HVBS-8-DMW-17.......... SPACET RING ittt cee e e e e 1
18 s HVBS-8-DMW-18.......... BIACKET ....ciieeeie et e e —ee e e e e e e e a s 1
18-1........... FO01214.....ccccevvvvnnnnee Philips Pan Hd Machine Screw ............cccccveeeeeenn. M6-1.0X8L......ccvvnvrrraen. 2
18-2........... TS-2361061 .................. LOCK WaAShET .....ccoiiveiieei e [ 2
18-3........... TS-0680021 .................. Flat Washer.......ccooovvviiiiiiieeiiee e /A" i, 2
184........... HVBS-8-DMW-18-4....... Y1 (o] g o0 AV, < TR 1
18-5........... HVBS-8-DMW-18-5....... (001 P PPTRRRUPPN 1
18-6........... TS-2171012 ......cvveeeee.. Philips Pan Hd Machine Screw...........ccccccvveeeeenn. M4-0.7X6 .....ovvvereeeennnne, 2
19 .. HVBS-8-DMW-19.......... SWILCN BOX ...ttt ettt eeeeat e e e e e e e e e e eeaaaa 1
19-1........... HVBS-8-DMW-19-1....... Philips Pan Hd Machine Screw ............ccccvveeeen.. M5-0.8X8L...ccvveeeeeeennnnns 4
19-2........... HVBS-8-DMW-19-2....... Magnetic SWItCh.........cvvvviiiiii e, KID17B....ccoovvvviieeeeeannns 1
240 R BB-R10ZZ ........cccceen..... BeariNg ....coi i R10ZZ...coeeeieiiiiiiieee, 2
3 HVBS-8-DMW-21.......... [ F= 10 | <R 1
21-1........... TS-2311121 .......ccvvue. HEX NUL ..ot M12-1.75....ccccviiiieeeens 1
22 i, HVBS-8-DMW-22.......... [ 4TS (o] o TR 1
22-1........... HVBS-8-DMW-22-1....... Philips Pan Hd Machine Screw ............ccccvveeeeennn. M4-0.7X25L .....ccovvvinnnnns 2
22-2.... TS-1540021 .........cuu..... [ [0 G N\ [ | R MA-0.7 v, 2
23 i, HVBS-8-DMW-23.......... (081 o] Lo 00 )Y OO PPPPION 1
23-1.....e.. HVBS-8-DMW-23-1....... Philips Pan Hd Machine Screw ............cccccvveeeen.. M6-1.0x10L ....ceeeeeennnnns 2
24 ... HVBS-8-DMW-24.......... Strain Relief. ..., PG-9 oo, 6
25 ., HVBS-8-DMW-25.......... [ CTo 10 o [T 1 o o H TR 1
25-1........... TS-0209061 .................. Hex Socket Cap SCreW ........covvvvvvieeeeeeiniiiiiieeenn, 3/8"-16NCx1-1/4"L........ 1
25-2........... TS-0680041 .................. Flat WaSher........cooovvviiieiiiiieieeie e 3/8 e, 2
26 ., HVBS-8-DMW-26.......... MoVabIE GUILE AIM .evvieiieceeeee et e 1
27 o, HVBS-8-DMW-27.......... Fixed GUIE BIOCK ......uuueiiiiiiiieie et e e e 1
28 ., HVBS-8-DMW-28.......... Movable GUIAE BIOCK .......cooeiiiiiiiiieiieeeieeiee e eeeees e e e 1

24



Index No

Part No Description Size Qty
TS-1503061 ........cce....... Hex Socket Cap SCreW ......cvccevvvcvvvieeeeeeee i, M6-1.0X25L ......ccvvvveee. 4
TS-1550041 ......covvvveeeee Flat Washer...........ocovvviviiiiiiiiiiiieieeeeeeeeeeeeeeeeeeaeeaas MM . 4
TS-1504041 ......cveeeeee. Hex Socket Cap SCreW ......ccceevvvcvivieereeee i, M8-1.25x20L ................. 2
BB-608ZZ.........cccceen.... BeariNg .....oi it 608ZZ .....ccovvvieeeeeeeninnn, 10
TS-1523051 ........u...e. 1 1o (=1 RN M6-1.0x16L.......covvee .. 8
TS-2361081 ......ccvvvveeeee Lock Washer .........cccccccvviiiiiiieee M8B....oo, 4
TS-1540061 .................. HEX NUL ..o MB ..o 4
TS-1550061 ........cccveeeee Flat Washer.........cccccovviiii ] 001 o ¢ [ 2
HVBS-8-DMW-29.......... Handle..... ..o TRT80 3/8x30L............. 1
HVBS-8-DMW-30.......... Bearing SNaft ... e 2
PB85-115.......ccvveieeneee E-ClP weeeiee e A 4
HVBS-8-DMW-31.......... Eccentric Shaft..........ccco oo 2
HVBS-8-DMW-32.......... @3/ 1T To = USSR PSSTN 1
HVBS-8-DMW-32-1....... (@31, T o (=T T o WP PP 1
HVBS-8-DMW-32-2....... Yol (= TR M8-1.25x25L ......ccceeev ... 1
HVBS-8-DMW-32-3....... [ Tod 1 1 TR 1
HVBS-8-DMW-32-4....... 1) (o] T TP PP PRPP RPN 1
TS-2246082 ..........uu...... Button Head Socket SCrew .......cccooeeevvevvvveeeiieeenes MBX8 ... 2
HVBS-8-DMW-33.......... N U] Tox (1o g T =To ) GO PPRRR 1
HVBS-8-DMW-33-1....... 570 ) QO 01/ N 1
HVBS-8-DMW-33-2....... Terminal BIOCK ....ccooeeeeeeeee e 2
HVBS-8-DMW-33-3....... Philips Pan Hd Machine Screw............cccccvveeeenn. M4-0.7X8L..cevvveeeeeeennns 4
HVBS-8-DMW-34.......... SPING HOIABT .. e 1
HVBS-8-DMW-35AS..... Adjusting SCrew ASSEMDIY .......ccccoiiiiiiiiiiiiie et e 1
TS-0561051 ........c.uuee... HEX NUL ..ot 1/2"-13 e, 2
HVBS-8-DMW-36.......... (CT<T=T 1 oT0) TN 1
TS-0081031 .......ccvvveen. Hex Cap Bolt..... oo 5/16"-18NCx3/4L .......... 1
TS-1524051 .................. St SCIEBW... weeiiiiii it e e M8-1.25x20L..........cco..... 4
TS-0208041 .................. Hex Socket Cap SCreW .......coovvvvvvieeeeeeiiiiiiiieeenn. 5/16"-18NCx3/4"L ......... 4
TS-1550061 .................. Flat WaSher........cooovvviieiiieieies e MB ..ot 1
TS-0720081 .................. LOCK WaASHhEr......ccoiviviiiiiiieeeeeeien e BI16" .o, 1
TS-0720081 .................. LOCK WaAShEr......ccoiiiiiiii e BI16" oo, 4
HVBS-8-DMW-37.......... (70| 7= R PPTORRRUPN 1
S0400545........oveeeenn Key, Double RA Hd ........cooveeiiiiiiiiiieeeeeciiieee, 5X5x45mmL .....oeevveneenns 1
HVBS-8-DMW-38-1....... o) (o] g 1L o = = P PUPPTRRRUPPN 1
TS-1335052 ......covveeeen. Philips Pan Hd Machine Screw ............cccccvvveeenn.. 5/16"-18NCx3/4L .......... 4
FO09919.......ccceeeien. Button Head Socket SCrew ...........cccceeevvveeeeeenen. M5-0.8X6L .......c.cvvvnnnneee 1
TS-1540031 .......ccovue. HEX NUL ..ot M5 e 1
HVBS-8-DMW-38-4....... SEESCIEW ... M6-1.0X8L ......ceeeeeereennen 2
HVBS-8-DMW-39.......... 5] T 1 TN 1
HVBS-8-DMW-40.......... AJUSTING NUL ..ot rreee e e e e st ee e e e e s s eabreeeeas 1
TS-1503031 .....vvvveeeeennn. Hex Socket Cap SCreW ......ooceevvvcvivieeeeeee i, M6-1.0X12L .....cccvvvvnee. 2
TS-2361061 .......ccevveeeee Lock Washer ........cccccccvvviiiiiiiiieeee MG 1
HVBS-8-DMW-41.......... Y/ T0 (o] g 1Y, [0 10 | o | N 1
TS-1482021 ........couue..... Hex Cap BOolt.........cooviiiiiiiiiiieiieeee i M6-1.0x12L .......evvvnnnennns 4
TS-2361061 .......ccevveeeee Lock Washer .........ccccccvvviiiiiiieeeeee MG 4
TS-1550041 .................. Flat WaSher.........oocuviiiiiiiiiiieee e BMM ..o, 4
HVBS-8-DMW-42.......... HANAIE ... ettt ctr e e 1
HVBS-8-DMW-42-1....... Belt TENSION UNIt..ciiiiiiiiiiiiiiiie ettt e ee e et e s e e ea e e e e 1
HVBS-8-DMW-43.......... BIUSK ... ey e 1
FOOL1187 ..oevvveeeeicenrnne Philips Pan Hd Machine Screw............cccccvvveeeennn. MAX25 ....vvvieeieeeiiiiieenn. 2
TS-1550021 .......ccovvee. Flat Washer..... ...ooovuiiiieeeiie e M4 i 2
TS-1540021 ........ccuue..... HEX NUL ..ot Y 2
HVBS-8-DMW-44.......... Blade QUAI.......cooiiiiiiiiiiiee et e 1
TS-1503021 .....cvvvveeeenn. Hex Socket Cap SCreW ......ccccevvvcvvvieeeeeee i, M6-1.0x10L .......cvvveeee. 1
HVBS-8-DMW-44-2....... Flat Washer.........ccccciiiii BMM....ccoeeeeiieeie 1
TS-1503021 .....cvvvveeennn. Hex Socket Cap SCrew........ cocvccvvvveeeeeees i, M6-1.0x10L ...ccceeeennneee 1
TS-1550041 ......covvvvveeee Flat Washer...........ccoovvvviiiiiiiiiiiiieeeieeeeeeeveeeeeeeeeeans BMM.eeeeieiie 1
HVBS-8-DMW-45.......... 1 [0) (o] S 3/4HP 1PH.................... 1
HVBS-8-DMW-45SC.....Start Capacitor ..........cccveeeeiiiiiiiiieeee e 300MFD 125VAC.......... 1
HVBS-8-DMW-45JB...... U] 1o {0 g =0 ) 1
HVBS-8-DMW-45JBC...JUNCLION BOX COVET ......cevvviiieiiiiiiiieeeeiiiieennnnnennnnnes cnnnnsnnsnnnnnnnnnnnnnnnnnnnnnnnnnn.s 1



Index No Part No Description Size Qty
.................. HVBS-8-DMW-45MF.....MOTOI FAN .....ciiiiiiiiiiiiiii ettt e e s reeats ceeeeesssesssiesseesssessrsinnneeens 1
.................. HVBS-8-DMW-45MFC ..MOLOr FAN COVET .....ccvviiiieiiiieeeiiieeeieeeetiseeestieeees ceesesnneessssnsesssssneesssnneesssnes L
46 .....couu.... TS-0270031 ......ccevvve. SOCKEL SEE SCrEW ...uuviiieiiieeeiee e 5/16 X 3/8...covvveeeeeenn 1
T HVBS-8-DMW-47.......... PUITEY BOX ..vttiiiiieiiiiiiiiiitee ettt ettt es oaaibbaeeee s s s sibbbreeeeeeaennanees 1
47-1........... TS-1482021 .......cceveeeeee Hex Cap Bolt... ..cccoooviiiiiiieee e, M6-1.0X12L ......evvvvennnnee 2
A47-2 couuue.. TS-2361061 .................. LOCK WaAShES ....cccoiiiiiiiiei et MB ..ovviiiieeeeeeeeiiiiieeee e 2
47-3 ... TS-1550041 ...........e...... Flat WaSher.........oooouuiieiiiiiiiieee e (57101 1 1 TN 2
48 ....covvuen. HVBS-8-DMW-48.......... MOLOT PUIIBY ..coiiiiiiiiiiiii et e et e e e s ee e e e e s e nannes 1
49 ..., VB-A27 v, VoBeIE e A2T7 i 1
50 i, HVBS-8-DMW-50.......... GEAIDOX PUIIBY ...coiiiiiiiiiiiiiiie et ceee e 1
51, HVBS-8-DMW-51.......... |21 F= T [N T =1 (o TR 1
51-1........... TS-1503021 .......ccvvvee.. Hex Socket Cap SCreW .......coovvvvivieenieeeniiiiiieenn. M6-1.0x10L .......evvvnnnnnnns 1
51-2........... TS-1550041 .................. Flat WasSher..........oouviiiiiiiiiiieeee e 6x13x1.5mm................ 1
51-3........... TS-1503021 .......ccvvvee.. Hex Socket Cap SCreW .......coovvvvviiieenieeeniniiiieenn, M6-1.0x10.......vvvvveeennnns 1
514....... HVBS-8-DMW-51-4....... Flat Washer.........ooovvviiieiiiieiie e 6x16x1.5 mm................ 1
Y HVBS-8-DMW-52.......... LI = (01 ] PR 2
53, HVBS-8-DMW-53.......... (7011 =1 SO SRPPTORRRURRN 2
54 ............ TS-1524011 .................. S SCIEBW . .cvviiiiee e M8-1.25x8L........c.c.c....... 2
55 . HVBS-8-DMW-55.......... BOW Bearing Shaft ........cccoeiiiiiiiiiiiiiec i i 1
56 .. HVBS-8-DMW-56.......... BIACKET .....iieeeiiei ettt e et —ee e e e e e et et 1
56-1........... TS-1503061 ........c.ouue.... Hex Socket Cap SCreW ......coovvvvivieeeeeeeniiiiiieenn, M6-1.0X25L ......oevvennnnnnns 2
56-2........... TS-2311061 .................. [ [0 G N\ [ | TR MB ..o 2
56-3........... HVBS-8-DMW-56-3....... Threaded rod...........ccuvveeiiieeiiiiiiiie e M12x17.5x70L .............. 1
56-4........... HVBS-8-DMW-56-4....... Threaded rod...........ccuvvieiiiiiiiieiee e M12X17.5x62L.............. 1
56-5........... TS-1540081 ...........e...... HEX NUL ..ot M12-1.75.....cccviiiieeeenn, 2
56-6........... TS-2360121 .......ccouue.... Flat WaSher.........oooeuviieiiiiiiiieee e 12MMoiiieeeeees 2
57 i, HVBS-8-DMW-57.......... SHhAft SEAL .. .coiiiiiiiie e e aaaaa 1
57-1... FOO5452 .....ccciiene Hex Socket Cap SCreW ......ccceevvvcvivieeeeeee i M12-1.75x30L............... 2
57-2........... TS-2361121 .......ccuuue.... LOCK WaAShEr .....ccoeeviiiiiiieeeeiee e M12. i, 2
57-3........... TS-2360121 ........coue..... Flat WasSher.........ooouuviiiiiiiiiiieeeeeeeeeee e 241101 1 0 T 2
58, HVBS-8-DMW-58.......... P AL e e 1
58-1......c.... BB-6001ZZ.................... BEANNG ...cci ittt 6001ZZ .....cccccvvvvveeeann 2
58-2........... TS-1540081 .................. HEX NUL ..ottt MI2 .o 2
58-3....ccee. TS-1492021 ......cccvveeeeee Hex Cap Bolt... ..occoooviiiiiiieee e, M12-1.75x30L............... 2
58-4.......... TS-2361121 .......ccvvuee... LOCK WaASKhES ....cccoieeiiiiei et MI2 .o, 2
59 i, HVBS-8-DMW-59.......... SPECIAI WASHET ..c.cici e cee e e s e 4
59-1........... TS-1504041 ..........oue..... Hex Socket Cap SCreW ......ocoovvvviiieeeeeeeiiniiiieenn, M8-1.25x20L ................. 4
60....ccveee. HVBS-8-DMW-60.......... ANGIE SCAIB ... e ———— 1
60-1........... FO09919.......ccvvveeeeeee Button Head Socket SCrew .......cccoeeeeevvvvvviiiiineenns M5-1.0X6L .......ccvvvvnnnnn... 3
61l..ccccnne HVBS-8-DMW-61.......... (Lo [107= (o ) (RN 1
61-1........... F009920.......ccvvvveeieeennn Button Head Socket SCrew .......cccoeeeeevvvvvviieiieeenns M6-1.0X6L ........cvvvvnnnn.... 1
61-2........... TS-1550041 ..........cu...... Flat WaSher.........oooovviieiiiiiiiiee e (571011 1 TN 1
62 ., HVBS-8-DMW-62.......... YU o] oo ] o ST PTT R UPTTPPRT 1
62-1........... TS-1550061 .................. Flat WaSher.........ooovvviieiiiiiiiiee e S8MM .o, 2
62-2........... TS-1504051 ........covuee. Hex Socket Cap SCreW .......ccoovvvviiieenieenniniiiieenn. M8-1.25x25L .......uuun...... 2
62-3........... TS-2361081 ........couuee.... LOCK WaAShEr .....ccoiiviiiieiieeeeieee e M8 .o 2
62-4......... TS-1540061 .................. [ [0 G N\ [ | R M8-1.25......cceiiiiiiiieeeens 2
63, HVBS-8-DMW-63.......... Handle.......oooiiiiic e TRT100 M12................ 1
64 ...ccvvnen. HVBS-8-DMW-64.......... YU o] ool = P (= S PSUTN 1
65 ... HVBS-8-DMW-65.......... TENSION SPIING ..ttt e e rreeeeee s s s bbb ee e e e e s s saarreeeeas 1
65-1........... HVBS-8-DMW-65-1....... SPring HOOK .....ovvvveieeiiiiiiiee e 5X50mMmM.....ccccvviiiieeeenn 1
65-2........... HVBS-8-DMW-65-2....... SPING CRAIN s e 1
66 ...ccvveen. HVBS-8-DMW-66.......... UPPEr SWIVEl GUIAE ...vvvviieeeiiiiiiiiiiee ettt es criireee e e e e s s ssaareee e e e e e annees 1
66-1........... HVBS-8-DMW-66-1....... YU o] ol ] ¢ 4 = Lo o [HU PR 3
66-2........... HVBS-8-DMW-66-2....... (V1o (ST @01/ TN 1
66-3........... TS-1540081 ...........e...... HEX NUL .ot M12-1.75.....cccviiieeeenns 3
66-4........... TS-2360121 .......ccuuue... Flat WaSher.........oooovviieiiiiiiiiee e 12MMoeiieeeees 3
66-5........... TS-1504091 .................. Hex Socket Cap SCreW ......coovvvvviieenieeeniiiiiieenn, M8-1.25x45L ........uu....... 2
66-6........... TS-2361081 .................. LOCK WaAShET ..o M8 .o 2
66-7........... TS-1550061 ..........uue..... Flat WasSher..........couviiiiiiiiiiieee e 8MM..cooiiiiiiiiiieeeeeeeee, 2
66-8........... TS-2361081 ..........ce...... LOCK WaAShET ..o M8 .o 3
67 oo, HVBS-8-DMW-67.......... LOWET SWIVEI GUIAE ...vvveiiiiiiiiiiiie ettt e 1

26



Index No Part No

68 .. HVBS-8-DMW-68..........
68-1........... TS-1504051 ......ccc........
68-2........... TS-2361081 ..................
68-3........... TS-1550061 ..................
69 ..o HVBS-8-DMW-69..........
69-1........... TS-2246102 ..................
70 .. HVBS-8-DMW-70..........
70-1........... HVBS-8-DMW-70-1.......
4 R HVBS-8-DMW-71..........
71-1........... TS-1503051 ......cveeeeee.
71-2........... TS-2361061 ..................
71-3........... HVBS-8-DMW-71-3.......
T2 ... HVBS-8-DMW-72..........
72-1........... TS-1504001 ..................
72-2 ... TS-2361081 ..................
72-3 ... TS-1550061 ..................
73 . HVBS-8-DMW-73..........
74 .............. HVBS-8-DMW-74..........
74-1........... TS-1504041 ........c.........
74-2 ........... TS-2361081 ..................
74-3........... TS-1550061 ..................
75 i, HVBS-8-DMW-75..........
76 oo, TS-1504041 ..................
Tl aeinnann., HVBS712-14.................
4 HVBS-8-DMW-78..........
78-1........... TS-1550041 ..................
78-2 ... TS-1503051 ......cveeeeee.
78-3 ... TS-1490061 ..................
78-4........... TS-1540061 ..................
78-5........... HVBS-8-DMW-78-5.......
79 i, HVBS712-17 .................
80 ..cccounennnen HVBS712-15.................
80-1........... HVBS-8-DMW-80-1.......
8l..cvvennenn HVBS712-13.................
82 i HVBS-8-DMW-82..........
83 .. HVBS-8-DMW-83..........
84 ..o HVBS-8-DMW-84..........
84-1........... TS-0561052 ..................
85 .. HVBS-8-DMW-85..........
85-1........... HVBS-8-DMW-85-1.......
85-2 v HVBS-8-DMW-85-2.......
85-3 ... TS-0561071 ...
85-4........... HVBS-8-DMW-85-4.......
85-5........... HVBS-8-DMW-85-5.......
86 .o, HVBS-8-DMW-86..........
86-1........... HVBS-8-DMW-86-3.......
86-2........... TS-1503061 ..................
86-3........... TS-2311061 ......ccc........
87 e HVBS-8-DMW-87..........
88 i, HVBS-8-DMW-88..........
89 .. HVBS-8-DMW-89..........
89-1........... F012620.......ccevveeeeiinnnns
89-2........... TS-2361081 ........c.........
89-3........... TS-1550061 ..................
89-4......... TS-1490051 ........c.........
89-5........... TS-0680041 ..................
89-6........... TS-1540061 ..................
.................. JET-138...ccoiviiiiieeeenn,
.................. LMOO00268 .........cccennn.
.................. LMO00269 ........oeeeerrnnnnnn
.................. LMOO0271 ..o

Description Size Qty
FIXEA ViISE JAW ...ttt e e e ot e e e e e e s s nnaaaeaeeeeesnnnees 1
Hex Socket Cap SCreW ......coovvvviiieenieeniiiiiineenn. M8-1.25x25L ................. 4
LOCK WaAShEr .....ucvvieeiiiiiiiiiiiec e M8 4
Flat Washer ... 8MM ., 4
(01 31T o D= 1 [=Tox (o] USSP PR 1
Button Head Socket SCrew ..........cccocvveviieeennnne. M6-1.0X10L .......cevvreeenne 1
Vise Lock Knob .......cccccvviiiiiiiiii e, 12", 1
SPACEN . s 1
AluminuM MiIter PIate ........cuviiiiiiee et e e 1
Hex Socket Cap SCreW ......ocoovvvvviieenieeeiiiiiiieenn, M6-1.0x20L ......ccuvvvvee. 4
LOCK WaAShET .....ucvvieeiiiiiiiiiiiee e MB .o 4
Flat Washer ... BX16X2 MM ..oevviireeenes 4
MOVADIE JAW MOUNL ....uviiiieieiiciiiiiie et es cviirrre e e e e e e s s sena e e e e e e e e snnnnens 1
Hex Socket Cap SCreW .......coovvvvviiieenieeeniniiiieenn, M8-1.25x45L ................. 2
LOCK WaAShET .....ucvvieeiiiiiiiiiiiee e Y 2
Flat Washer ..o 8MM.uiiiiiiiiiiieee e, 2
Movable Jaw ASSEMDIY ........ocuiiiiiiiie e e 1
2T o PSRN 1
Hex Socket Cap SCreW .....cccccovvvvvvieeneeeeniniiiieenn, M8-1.25x20L ................. 4
LOCK WaAShEr .....ucvvveeiiiiiiiiiiiee e M8 4
Flat Washer ... 8MM ., 4
21T BTN o] o] o AP UPRUPRRt 2
Hex Cap BOlt... .oooieiiieeeeeeeee e M8-1.25X20L ........ccu.ue.. 2
Plastic KNOD .......ccooviiiiiiiiieec e /4" X 12" oo, 1
45-Degree Plate (HgNt) ... e 2
Flat Washer........cccoviiiciiiiiiiie e (51001 11 PSR 4
Hex Socket Cap SCreW ......coovvvviiieeeieenniiiiieeenn, M6-1.0x20L ......ccuvvvvee.. 4
HexX Cap BOlt.......cccooviiiiiiiiiiiee e M8-1.25x35L ........uvveeee. 2
HeX NUL ..., M8 .. 2
45 Degree StOP (IEFL) ..uuviiii e e 1
Lower WOrk StOP RO .....ccooiiiiiiiiiiiieie ettt vttt 1
LAV S (o] o T SRR 1
Upper WOork StOp RO ......coiiiiiiiiiiiieiee e vttt 1
Threaded COllar .........uiiiie i e e e e arraeees 1
Vertical Cutting PIatform ...t e 1
(@4 o1 o ST 1= o [ S PSSTN 1
Swivel Caster (Dlack) .......cccccovvviiiiviiiiiiiniiiiiee, /2" i 2
HEX NUL ... 1/27-20 oo, 2
(O 1 1= To [P PPT T UPPUPPPT 1
S oL 1ot ] 1 o 4 PR 2
AXIE BOIt ..o BI8X5" it 2
HEX NUL ... 5/8"-11 o 2
Flat Washer ... 5/8X25X1.5 ....oviiiiiirens 2
SPACET (I0NG) . .eetttiiiiie e —ea e e —————————— 2
HANAIE ... e e 1
[ ] o PP 1
Hex Socket Cap SCreW ......cvceevvvcvivieeeeeee i, MBX25 ....evvveereeeiiiiiiienn. 1
HeX NUL ... MB ..o 1
(01 31T 1 B 1= OSSR PRSI 1
WREEL ... e 2
[0 [ 1= OSSR PRST 1
HeX Cap BOlt........ooiieeiiiiiiee e M8-1.25X8L ....ccuvvenrene 2
LOCK WASKET ....ocvviieiiiiiiiiieeee e Y 2
Flat Washer ... B8MM . 1
Hex Cap Bolt.... ccooviiiiiiieee e, M8-1.25x30L................. 1
Flat Washer ... 318" 1
HeX NUL ... M8-1.25. .. 1
JET Logo (NOt SNOWN) ...covviiiiiiiiiiiieees e 138X57mMmM ..ccccceviiinnenn. 1
ID Label, HVBS-8DMW (NOt SNOWN) .....vvviiiieiiiiit eeeeeee e 1
Label, Blade Speeds (N0t SHOWN) .......cooiiiiiiiiiiies vt 1
Warning Label (N0t SNOWN) ......vvvviiiiiiiiiee et e 1

27



11.2.1 HVBS-10-DMW/DMWC Bow Assembly — Exploded View

Figure 11-6

47-3L2)
47-2(2>

47-1

(23
~

14-6(4)

r
141&8;/
s "

Q

2

33

28




11.2.2 HVBS-10-DMW/DMWC Table Assembly — Exploded View
Figure 11-7

72-3@

68-2(4)

GB_I(U

56-5(2) 64 /,/’ . [ \
56-6 -~ 7 P
S P : g
63 _3 1
S56-3(2)

56-4 @\) 60(4)
F ~ 58
58-3;5%‘* W

58-4(2) 58-22) S
e \ 77-104)
: B 7 ,
62-2(2) " _ :
77-3@ Iﬁ\ 775

62-3(2) ~ 77-4¢2




11.2.3 HVBS-10-DMW/DMWC Motor and Support Arm Assembly — Exploded View

Figure 11-8

~~

Y w

.r/_.n. a

|

o TY oo
I ™) ™ e
o + g 4

"~ U \Yl,”., s
Oy
@N - A -

A=\
.\ \\
N7

r mlz

/

%w& //
\ e O
« s
iy

12-12

Y
N @
o oo
™ |

o

<

42-1(2
42-2(2>

40

2(8)

P
U
N -
~ O (o9
< M —~ ._|. J
p—
0 7_,, Y~
[ O
59 % <
A ~
Q% N
~r -
J._E % I
(o9
AN D
Se—
o

30



11.2.4 HVBS-10-DMW/DMWC Vise and Table Assembly — Exploded View
Figure 11-9

31



11.2.5 HVBS-10-DMW/DMWC Base Assembly — Exploded View
Figure 11-10

32



11.2.6 HVBS-10-DMW/DMWC — Parts List

Index No Part No Description Size Qty
1o, HVBS-10-DMW-1.......... SAW BOW ..ttt eeeaanbe e e e b e e e et e e e e anreeaeaae 1
11 HVBS-10-DMW-1-1....... SEOP SCIBW ...ttt et e s feeesatne e e s e e e e sanrr e e anneeeean 1
1-2.. TS-0570021 .........oceeee HEX NUL .. 5/16"-18NC .....cccvveeennee 2
1-3. TS-1490081 .......cveeenee Hex Cap BOlt........ccoocvieiiiiiiieee e M8-1.25x45L ......cccuveeee 1
14.......... TS-1524051 .......covvveeeee SO SCIEW ..ceeeieeiiieeeeieeeeeeeeeeeeeeeeeeeeeseseseseesnssneeeennnes M8-1.25x20L ................. 2
15 TS-1540061 ..........covee HEX NUL .. M8-1.25.....cciviiiieiinenn. 2
16, TS-2171012 ......ovveeee. Phillips Pan Hd Machine Screw ............ccccvvveee.... M4-0.7X6L .....oevvveeennneee, 1
1-7 i, HVBS-10-DMW-1-7....... ValVe (COPPEI) cooeiiiiiiiiiieee ettt 5I16" i 1
1-8.eeee. HVBS-10-DMW-1-8....... Tee Fitting (COPPEN) ...vvvveeeeeeiiiiiiieee e eciriiee e BI16" e 1
19, HVBS-10-DMW-1-9....... VaIVE HOIABT ... e 2
1-10........... TS-1534032 ......ccvvveeeeen. Phillips Pan Hd Machine Screw ............ccccceveeeennn. MBXL10 ....evvvverreeeiiirreennn. 1
1-11........... HVBS-10-DMW-1-11.....HOSE ClAMIP ...oetiiiiiiiiiiiie ettt cre e e e e s e snre e nnee e ne 3
1-12........... FO01208......ccccevvvevrnnnee Phillips Pan Hd Machine Screw ............ccccceveeeennn. MBX8 ... 3
2 i, HVBS-10-DMW-2.......... Idler Wheel GUAI .......cooiiiieiiiece et e 1
3 HVBS-10-DMW-3.......... Drive Wheel GUAT.........ciiiiiiiiiiiiiiecc st ees cesiiiineeeaeeesaneaeeeeeeennnnens 1
4o, HVBS-10-DMW-4.......... HANAIE SCrEW ...t es et e e e e e s s r e e e e e e s snnees 3
4-1............. TS-1550041 .......cevvennee Flat Washer ... B6X16X2 MM ..oeeevvreeennns 3
4-2 e TS-2311061 .........ecee.ee HEX NUL .. MB-1.0...ceveeeiiiiieeieennn, 3
4-3 .. HVBS-10-DMW-4-3....... GUAND PrOP....eeeee ittt e 2
4-4 ............. TS-1540061 .................. HEX NUL .. M8-1.25....ccciiiiiieeiaennn. 4
45 HVBS-8-DMW-13-1....... (€170T 001011 SO RO U PR PPRRP PP 4
5-1 s HVBS-10-DMW-5-1....... S 7= o = PP PPPPPPPPN 1
6 e HVBS-10-DMW-6.......... Saw Blade..................... 5/8T, 1 x 0.035 x 120"L (27x0.9x3048mm)....... 1
T o, HVBS-10-DMW-7.......... 1AIEF WL ... e 1
8 e, HVBS-10-DMW-8.......... Drive WEEL......eiiiieeie s e 1
8-2. i HVBS-10-DMW-8-2....... LI (SRR 1
9 e HVBS-10-DMW-9.......... TENSION SHABK ..t e 1
10, HVBS-10-DMW-10........ Idler Wheel BEAING......uuuiieeeiiiiiiiiiieee e e e s eciiiieeeees cesitieneeeaaessnnsreeeeeesesnnnnns 1
10-1........... TS-1490031 .....cccevveenes Hex Cap BOlt.......cccovvviiiiiieieeeee e M8-1.25x20L .......c.vveee 1
10-2........... TS-2361081 .......cceenee... LOCK WASKEX ....ccvviieiiiiiiiiiiec e Y 1
10-3........... TS-1550061 .......ceeevenee Flat Washer ... 8X25X2 MM ...ocovviieeenns 2
11, HVBS-10-DMW-11........ 3 1o [T G @0 1Y OSSPSR 1
12 i, HVBS-8-DMW-43.......... BrUSH (SQUAIE) oottt et e et e e s e e e e e s e nnannes 1
12-1.......... FOO1187..evveeeeiecninnne, Phillips Pan Hd Machine Screw ............ccccceveeeennn. MAX25 ....cvieeeiieeiiiieenn. 2
12-2........... TS-1550021 .......ceveeennee Flat Washer..... .o M4 e 2
12-3........... TS-1540021 ........ceeeenee HEX NUL .. M4 2
13 TS-2311161 ....ccevveee HEX NUL .. M16-2.0....cvvvieiiiieeeee. 1
4. TS-1482041 ..o Hex Cap BOolt.......cccooviiiiiiiieee e M6-1.0x20L ................... 4
14-1........... TS-2361061 .........ceeve LOCK WaSKET ......ovviiiiiireiiee e MB ..o 4
14-2........... TS-1550041 ......coeeeeee. Flat Washer.......ccccccov i 6X13X1 MM ...ovvvvieeeennn. 8
14-3........... TS-1482061 ........coeev.ee Hex Cap BOlt........ccoovieiiiiiiiee e M6-1.0x30L......cccvurneenn 4
14-4........... TS-1524051 .......covvveeeee SO SCIEW ...eeeeeeiiieeeieeeeeieeeeeeeeeeeeeeeeeeeeeesesenseeeenennnes M8-1.25x20L ................. 2
14-5........... TS-2311081 .....cvveennee HEX NUL ..o M8-1.25.....cciiiieiineen. 2
14-6........... TS-1540041 .........oeeeee HEX NUL .. MB-1.0...ceeeeiiiiieeieee 4
15 HVBS-10-DMW-15........ HANAIE ... e 1
16 .. HVBS-10-DMW-16........ Terminal BIOCK ......cocoiiiiiiiiiii et e 2
17 . HVBS-10-DMW-17........ (02 1] (SIS T =T | PR OUPRTRTRR 1
17-1........... TS-1533032 .....cvvveeennnn, Phillips Pan Hd Machine Screw ...........ccccvvveeen... M5-0.8X10.....ccevvernnnnnne. 1
18, HVBS-10-DMW-18........ Limit SWILCH BraCKel......ccccoiiiiiiiiiiiie ettt es criviiee e e e e e e snraee e e e e e e ennens 1
18-1........... TS-1533032 .....cvvvveeennnn. Phillips Pan Hd Machine Screw ...........ccccvvveeen... M5-0.8X10L ....ccceevnnnneee 2
18-2........... TS-2361051 ......cvveeeeee. LOCK WaAShEr .....ucvvieeiiiiiiiiiiiec e M5 e 2
18-3........... TS-1550021 .......ceveevenee Flat Washer ... 4AX10X1 MM ..oveiiiieeenes 2
18-4........... HVBS-10-DMW-18-4..... SWILCN COVEI .....uiiiiieiiiiiiiiiee e ettt e ssieeees oessttraeeeaeessannbbreeeaaeesannnes 1
18-5........... HVBS-10-DMW-18-5..... COVEI .....etiiiiiiieee ettt ettt et as eeesssnaeeesanre e e e s nre e e s arreeenan 1
18-6........... TS-2284082 .........cc....... Philips Pan Hd Machine Screw...........ccccccvvveeeenn. M4-0.7X8 ......vvvvrveeinenne 2
19, HVBS-10-DMW-19........ SWILCN BOX 1.ttt e e 1
19-1........... TS-2284082 ........ccc....... Phillips Pan Hd Machine Screw ............ccccvvveee.... M4-0.7X8L ....vvveeeeeeneee, 4
19-2........... HVBS-10-DMW-19-2.....MagnetiC SWILCH ........ccciiiiiiiiiii et e 1
20 ... BB-6205ZZ.............cc..... BEANNG ...cci ittt 6205ZZ .....ccvvveeeeeeiiinns 2
21 i, HVBS-10-DMW-21........ Strain Relief. ... PG-9 i 7



Index No Part No Description Size Qty
22 i, HVBS-10-DMW-22........ LIMIt SWILCH ..o e 1
22-1........... FOOL1187 ..cuevvvieeiiiiiinnee Phillips Pan Hd Machine Screw ...........cccccceeeeenn. M4-0.7X25L .....ccccuvvreen. 2
22-2 .. TS-1540021 ........ceeeeeeee HEX NUL .. M4-0.7 e 2
S HVBS-10-DMW-23........ UppPEr Cable COVET ........uviiiiiiii et ceee et 1
23-1........... TS-1534032 ......cvvveeeenn. Phillips Pan Hd Machine Screw ............ccccvvveee.... M6-1.0x10L .....cccccneeee. 3
24 .. HVBS-10-DMW-24........ JUNCHON BOX. .ttt e e e e e e e 1
24-1........... HVBS-10-DIMWV-24-1..... 0V .....utiiieiieiee ettt ettt ettt e e ettt e e s et e e e s aabeeaeaas £easanbeeaesaabeeaeaanbeeaeanbeeaeaans 1
24-2 ........... TS-2284082 .......ccceeee.... Phillips Pan Hd Machine Screw ............cccvvveeen... M4-0.7X8L ...vvvveeeeinne 4
25 i, HVBS-10-DMW-25........ FiXed GUIAE A ... e s ceririre e e e e e e e snreaeaeeesesnnnees 1
26 .. HVBS-10-DMW-26........ Movable GUIAE AMM ..o s e 1
27 o, HVBS-10-DMW-27........ Fixed Guide Carbide ..........ccoociiiiiiiiiee e v e e e e 1
28 i, HVBS-10-DMW-28........ Movable Guide Carbide .........cccccoriiiiiiiiiieies e 1
28-1.......... TS-1503061 .........ccce.... Hex Socket Cap SCreW ......cceevvvevivieeeeeee i, M6-1.0X25L .....ccvvvnnnneee 4
28-2.......... TS-1550041 .......ceveeennee Flat Washer ... 6X13XL MM .eeveeiieeenes 4
28-3...coeeen TS-1504041 .......cceeeeee Hex Socket Cap SCreW ......coceevvvcvivieeeeeee i, M8-1.25x20L ................. 2
28-4........... BB-608ZZ.......ccccccevvennns BEANNG ....coi ittt 608ZZ ..o 2
28-5........... TS-1523051 ....ocovvvennnes SEESCIEW ...t M6-1.0X16L ........cocuveee. 8
28-6........... TS-1540061 ..........c....... HEX NUL .. M8 ..o 4
28-7 oo TS-2361081 .......ceveenees LOCK WaSKEr ......oeviiiieie e M8 e 4
28-8........... HVBS-10-DMW-28-8.....Flat Washer.........cccccccoecviiiiiieiiiiee e 8X25X2 MM .....cccveeennn. 2
29 i, HVBS-10-DMW-29........ Handle .......ooooie e TR80 3/8x30L .............. 1
10 HVBS-10-DMW-30........ Bearing Shaft ........oociiiiiiic s e 2
30-1........... BB-5200ZZ.................... BeAING .....vvieeiiiie e 5200ZZ ......cvvveiiiieens 4
30-2........... PB85-115......ccccevvveenee E-ClIP oot E7 e, 4
1 TR HVBS-10-DMW-31........ ECCENTrC SNAt......c.eeiii s e 2
Y HVBS-10-DMW-32........ Hydraulic CYINAEN ........cviiiiii e e e e e e e e e e e e e s e ennees 1
32-1........... HVBS-10-DMW-32-1.....LINCN PN ..cciiiiiiiiiii ettt e e et e e s e e s e 1
322 TS-2276081 .....ccevvvveeeee ST AT N MBX8 ... 1
32-3.......... HVBS-10-DMW-32-3.....CYINAEI PN ....ciiiiiiiiiiiiiie et ceeeini e e 1
33 e, HVBS-10-DMW-33........ HANAIE .. tte e et e e e e e e aaeea s 1
33-1........... TS-1540081 ........coeevenee HEX NUL ..o M12-1.75. i 1
CY S HVBS-10-DMW-34........ Sy o] 11 aTe [ = (o] [0 =T SO PSUTN 1
35 e, HVBS-10-DMW-35AS ... Adjusting Screw ASSembly........cccccoovviiiieiiiennnnnn. /2" i 1
35-1........... TS-0561052 ..........ceveee HEX NUL .. 1/2"-20 oo 2
36 .. HVBS-10-DMW-36........ GRAMDIOX ittt e 1
36-1........... TS-0081031 .....ccevveennnee HexX Cap BOlt.......coooiiieiiiiiiiieee e 5/16"-18NCx3/4"L ......... 1
36-2........... TS-0720081 .......cvveenee LOCK WaSKET ......vvviiiiiic e B5I16". e 1
36-3.......... TS-0680031 .......cceenne.. WaAShEr ... 5/16"X30X3....ovvvvieeeeeannn 1
36-4........... TS-1524051 .......cvveennes SEESCIEW ...ttt M8-1.25x20L ................. 4
36-5.....c..... TS-0208041 ......cceeeeene Hex Socket Cap SCreW .......ccoovcevvieeeeeeeeiiiiiieeenn. 5/16-18NCx3/4"L .......... 4
36-6........... TS-0720081 .......cevveenee LOCK WaSher ......ocvveiiiiiiiiiie e /16" ... 4
CY A TS-0270031 .....ovvvveennnnne SO SCIEW ...ttt ettt e e e e 5/16"-18x3/8" ......ccccc.... 2
38, HVBS-10-DMW-38........ MOLOT THlt PIATE ..ottt e 1
38-1........... FOOO794 ....cccceeevieiiannen, Phillips Pan Hd Machine Screw ............ccccvvveee.... 5/16"-18NCx3/4L .......... 4
38-2.....ee. FO09919......covcvvvverireen, Button Head Socket SCrew ...........cccoveviiieeenine M5-0.8X6L ....ccceveerirnen. 1
38-3..e. TS-1550031 ......cvveennnee Flat Washer ... 5X10XL MM .eoveeiieeenes 1
38-4......... TS-1523031 ....ccvvvvveeeeee SO SCIEW ...eeeieeiiieeieeeeeeeeeeeeeeeeeeeeeeeeeeeeseeenseeeeennnnes M6-1.0X10L ........evvvennnee 2
39 i, HVBS-10-DMW-39........ ST . e 1
40 ... HVBS-10-DMW-40........ 2] Fo T LI U - T o U UPPUSRRt 1
40-1........... TS-1503021 ......cvveeennee Hex Socket Cap SCrew .........coccvvevrivereniinienennnee, M6-1.0x10L ......ocevereeen. 2
40-2........... TS-1550041 ......coeeeeee. Flat Washer .......ccccccv i 6X13XL MM ...ovvvvieeeennnn 2
41 ... HVBS-8-DMW-41.......... MOTOT MOUNT ...t e e e e e e s e s e e 1
42 .o, HVBS-10-DMW-42........ 2] Pt LI U= T o S UUUPURRt 1
42-1........... TS-1503021 ......cvveeennee Hex Socket Cap SCrew .........coccvveerciverenninienenninen, M6-1.0x10L ......ocevereeen. 1
42-2........... TS-1550041 .......cueeeee.. Flat Washer ..o 6x13x1.5mm................ 2
43 ..o HVBS-8-DMW-42.......... HANAIE ... e 1
43-1........... HVBS-8-DMW-40.......... Yo 0153 11T [ NN LU | SRR 1
43-2........... TS-1503031 .....cvvveennee Hex Socket Cap SCrew .........coccvvevriverenninienennene, M6-1.0x12L .....oveevnreen. 2
43-3........... HVBS-8-DMW-37 .......... (0] 1> RO 1
43-4........... TS-2361061 ..........ce..e LOCK WaSKET ......ovviiiieee e MB ..o 2
44 ... TS-1482021 ......cceeeeeeee Hex Cap BOolt.......ccoooviiiiiiiieee e M6-1.0x12L ................... 4

34



Index No

Part No Description Size Qty
.TS-2361061 ........uvn.....e. LOCK WaAShET .....ccoiiiiiiiiiieeee e MB ..ovviiiieeeeeieiiieee e 4
.TS-1550041 ... Flat Washer.........oooevviiiiiiieeeien e 6X13X1I MM .....cooevvnnnnnn. 4
.HVBS-10-DMW-45........ V[0 (o] G PP 1HP 115/230V 1PH ...... 1
.HVBS-10-DMW-45SC...Start Capacitor ..........cccceeerruereeeiiireesiiieeesnieeee e 300MFD 125VAC.......... 1
HVBS-10-DMW-45JB.... JUNCLION BOX.......cuuuuiiiiiiiiiiiiiiiie e eeeeeeee e e e e et eeeessbbsseesssessbb s eeasseesaaas 1
.HVBS-10-DMW-45JBC . JUNCLION BOX COVE ..uuuuiiiiiiiiiiieieeeeiieiiiee e e e eeevtties eeeeeasisnseeessesssssannaaeeeseenns 1
HVBS-10-DMW-A5ME ... MOLOI FAN ...cctuiiiiiii e e ee eeee e et e e s e e e e et eerab e e rabaas 1
HVBS-10-DMW-45MFC..MOtOr FAN COVEN .....vuiiiiiieieiiie et eeie et e e e et eetieeestnieeestsesesnseeesnnaeees 1
.HVBS-10-DMW-45-1.....Key, Double RAd Hd ............cccccvriveeieeiiiiiiieeeeen BX41 MM ., 1
.HVBS-10-DMW-46........ [ (o Ry 1 ] o R /4" PT oo, 1
.HVBS-10-DMW-47......... PUITEY BOX ..vtviiiieeei ittt ettt e e e e st eeaes +asnttaaeeeeesssssnnneeeeeeeensnnees 1
.TS-1482021 .................. HeX Cap BOlt.......cooovvieeeiiie e M6-1.0X12L .....ovvvvennnnnene 2
.TS-2361061 .......ouvvn..... LOCK WaAShET ..o MB ..ovvieiieeeeeiiiiieee s 2
.TS-1550041 ... Flat Washer.........ooovvviiiiiieeeieeiien e 6X6X1.5 mm........ccoee. 2
.HVBS-8-DMW-48.......... MOLOT PUIIBY .ceveeeeiiiieie ettt e es cesattae e e e e e e s nnnaaeeaeeeeennnees 1
VB-A27 VoBeIE e A27 i 1
.HVBS-8-DMW-50.......... GEAMDOX PUIIBY ....eie ittt res cettee e et e e e naae e e 1
.HVBS-8-DMW-52.......... LI = (01 PR 2
.TS-0209061 .................. Hex Socket Cap SCrew .......ccoccvvveeviveeeeiiieeesieenn. 3/8"-16NCx1-1/4"L........ 1
.TS-0680041 .................. Flat WaSher.........ooovvviieiiieeeeeie e 3/8"X29X3 e, 2
.HVBS-8-DMW-57.......... SNAFt SEAL ...vvvvvvvieiiiiiiiiiie s —eeeeaaeeeeaaraa———————————————————— 1
.HVBS-8-DMW-53.......... (7o) =Y ST 2
.TS-1524011 .................. SEE SCIBW ..ceeeeveeeeeeeeeeeeeeeeeeeeeeeeeeeeeesesesesessesssessennees M8-1.25X8L .......uvvvvvnnnens 2
.HVBS-8-DMW-55.......... BOW Bearing Shaft ........ccuieiiiiiiiiiiiiie e es vt e e e e sirree e e e 1
.HVBS-8-DMW-56.......... 1= 11 =] 1
.TS-1503061 .................. Hex Socket Cap SCreW ......ccceevvvcvvveeeeeeee i, M6-1.0X25L ......ccvvvveee. 2
.TS-2311061 ........uuu...... HEeX NUL ..o MB-1.0...euenenennennininnnnnnnne 2
.TS-1540081 ..........ceu..... HEX NUL ... M12-1.75.. .o, 1
.HVBS-10-DMW-56-4.....Threaded RO ..........ccceeeeeiiii e M12-17.5x70L............... 1
.TS-2360121 ......euuvnneee. Flat WaSher.........ooovvviieiiiiiiiieee e 12X24X3 MM ....covvennnnnnns 2
.HVBS-10-DMW-56-6..... Threaded RO ..........ccceeeve e M12-17.5x62L ............... 1
.FO09536.........cccvvvrrreen. Hex Socket Cap SCreW .......cccovvcvviveeeeeeeeiiciiieeenn. M12-1.75x30L............... 2
.TS-2360121 ......ceuvve..... Flat WasSher..........couviiiiiiiiiiiieeeeeeeeeiieeee e 12X24X3 MM .....ovvvnnnnenn. 2
.TS-2361121 ....cvvveenee LOCK WaAShET ..o Y 2
.HVBS-8-DMW-58.......... Plate .o 1
.TS-1492021 ...........e...... Hex Cap BOolt........ccooviiiiiiieie e, M12-1.75x30L................ 2
.BB-6001ZZ........ccuuuu.... 21T g oo R 6001ZZ ..cooeveeveeeeeee 2
.TS-2361121 ....cvvveee. LOCK WaAShET ..ot Y 2
.TS-1540081 .................. HEX NUL ..o M12-1.75....eiinnnrnrnnnnnne 2
.HVBS-10-DMW-59........ SPECIAI WASNET ... es cee e e 4
.TS-1504041 .................. Hex Socket Cap SCreW .......coovvvvvviieeeeeeeeiiiiiieeenn. M8-1.25x20L ................. 4
.HVBS-8-DMW-61.......... L0 [107= (o ) (AR 1
.F009920.......c0vvveeeeen Button Head Socket SCrew .......cccooeeeevvvvvviiiineenns M6-1.0X6L ... 1
.HVBS-10-DMW-61-2.....Flat Washer.........cccoeeiiiiiiiiiiiieeeeeeie e, 6X6X1.5 Mmm......ccvvveenn. 1
.HVBS-8-DMW-62.......... Y0 o] oo o RSP URR 1
.TS-1504051 ........ouvnneeee Hex Socket Cap SCreW ......coovvvviiieereeeniiniiiieenn. M8-1.25x25L ..........eue.eee 2
.TS-2361081 ........uu........ LOCK WaAShET .....cooiiveiiiei e M8 .o 1
.TS-1550061 .................. Flat WasSher..........oouviiiiiiiiiiccceeeeeeeiieee e 8x16x1.0 mm................ 2
.TS-1540061 .................. HEX NUL ... M8-1.25.....ccviiiiieieiinnnns 2
.HVBS-8-DMW-63.......... Handle........oooooooi TRT100 M12................. 1
.HVBS-8-DMW-64.......... YU o] ool = P (= USRS 1
.HVBS-10-DMW-65........ TENSION SPIING ..ttt s s bbre e e e e e s s s e e e e e s s sniabreeeeas 1
.HVBS-10-DMW-65-1.....Spring HOOK .........ccccuuriiiiieeiiiciiiiiece e 5X50mMM ..., 4
.HVBS-10-DMW-66........ Lower SWIVEl GUIAE ........oooovviiiiiii 1
.HVBS-8-DMW-60.......... ANQGIE SCAIB ... e ——— 1
LFO09919.......ccevveeee, Button Head Socket SCrew .......cccooeeeevvvvvviieiieeenns M5-1.0X6L .......ccvvvvnnnnn... 3
.HVBS-10-DMW-68........ FiXEO VISE JAW ...ttt e e e e e e e e e e s e r e ee e 1
.TS-1504051 ........ounnneenee Hex Socket Cap SCreW ......coovvvviiieeeieeeniiiiiieenn, M8-1.25x25L ...........u..... 4
.TS-2361081 ........uu........ LOCK WaAShET .....cooiiveviee e M8 .o 4
.TS-1550061 .................. Flat Washer........coooevviiiiiieeiiiie e 8X18X2 MM .....ccoevvvnnnnn. 4
.TS-1504071 ........cvveee.. Hex Socket Cap SCreW .......cccovvveviveeeeeeeeiicivineenn. M8-1.25X35L ....ccceennnnns 2
.TS-1550061 .................. Flat Washer...........cuviiiiiiiiiiiieeeeeeeeiee e 8X25X3 MM ....vvvveenn, 2



Index No Part No Description Size Qty
70-1........... TS-2361081 .........ocee.ee LOCK WASKEr ......ueiiiiiiiieeiieee e M8 i 2
4 HVBS-10-DMW-71........ AlUMINUM MItEr PIALE ......oviiiiiie e e 1
71-1........... TS-1503051 .....ccovvveeeeee Hex Socket Cap SCreW ......ccceevvvcvivieereeee i, M6-1.0X20L ......ccevvvnnneee 4
71-2........... TS-2361061 ........coeevee LOCK WaSKer ......ooviiiiiiieiiie e MB .. 4
71-3........e. TS-1550041 ........eoeeeenee Flat Washer ... B6X16X2 MM ..ooeeiieannnes 4
T2 i, HVBS-10-DMW-72........ Movable JaW MOUNT .........uiiiiiiiie s e 1
72-1.... L AV SIS T O Y Y o Y- 1o = 1
72-2........... HVBS-10-DMW-72-2.....ViS€ LOCK KNOD ......coiiiiiiiiiiiiicc et e 1
72-3 .o TS-1504001 .......cceveeeee Hex Socket Cap SCreW ......ccceevvvevivieereeee i, M8-1.25x45L ................. 2
72-4........... TS-2361081 .......evvenees LOCK WaSKEr ......ovvviiiiiieiiiie e M8 2
72-5........... TS-1550061 ..........ceve.e. Flat Washer ... 8x16x1.0 mm ................ 2
T3 i, HVBS-10-DMW-73........ Movable Jaw ASSEMDIY........ccuiiiiiiie e e 1
T4 HVBS-10-DMW-74........ 27T o ORI 1
75-4........... TS-1504041 .......ccevveeeeee Hex Socket Cap SCreW .......coovvvvviiieenieeeniniiiieenn, MBX20 ... 2
75-5........... TS-2361081 .........oeeveee LOCK WaSKer ......oeviiiiiiiiiieie e M8 .. 2
75-6........... TS-0680031 .........oceee Flat Washer ... BI16” i 2
75 i, HVBS-10-DMW-75........ =T o IS 0] o] oo o APPSO PR PPTRP PRI 2
75-1 ... FOO5670.....cccceeennnne Hex Socket Cap SCreW ......cceeevvvcvvvveeeeeee i, M12-1.75x15L ............... 2
75-2.cne. TS-2361121 .....ccevveees LOCK WaSher ......oovviiiiiiiiiiie e M12 . 2
75-3 .. TS-2360121 ........cveeeeee Flat Washer ... 12x24X3 MM ....coevnnneeen. 2
76 i, HVBS-8-DMW-69.......... ChiP DEIECION ...ttt e e 1
76-1........... TS-2246102 ........eveeneee Button Head Socket Screw .........cccoccoceeeiiieeennnne. M6-1.0X10L .......cevveenene 1
TT i, HVBS-8-DMW-78.......... 45-Degree Plate (HGNt) ... e 1
77-1........... TS-1550041 ........oveeeeee Flat Washer ... 6X13XL MM .eeeeeiieeennnes 4
T7-2.......... TS-1503051 .....covvveeennes Hex Socket Cap SCrew .........coccvvevrirerenninierennnen, M6-1.0x20L .......ccvureeenn. 4
T7-3 .o TS-1490041 .....ccevvvveeeee Hex Cap BOlt........ccooviiiiiiiiiiiee e, M8-1.25x25L ...........u..... 2
T7-4.......... TS-1540061 ..........cevee HEX NUL ..o M8 .. 2
77-5. ... HVBS-8-DMW-78-5....... 45-Degree Plate (IEfL) ...t e 1
78 i, HVBS712-15........ccc.... WOIK SEOP oottt e e e e e 1
78-1........... HVBS712-13 ...........c..... Threaded COlIAr ..........ooueii e e 1
78-2.......... HVBS712-14 ................. PIASTIC KNOD ..o e e 1
78-3..ue..... HVBS712-17 ................. Lower WOrk StOP RO ......uviiiiiiiiiiiiiicee s cciiiiiies cevsiiiinen e e e e e e e sananaeee e e e 1
78-4........... TS-1490031 .....cocvvvennes Hex Cap BOlt........ccovvieieiiiiieee e M8-1.25x20L .......c.vvee. 1
78-5..uueee.. HVBS-8-DMW-80-1....... Upper WOrk StOp RO ......cooiiiiiiiiiiiiecce et ees vttt e e e e e e e 1
79 i, HVBS-8-DMW-82.......... Vertical Cutting PIatform ...t e 1
80 ..covveeennn. FO09536.......ccceeeeeeennn. Hex Socket Cap SCreW .......ccovvveeviveeeeeeeeiicivieeenn. M12-1.75x30L............... 3
80-1........... TS-2361121 ... LOCK WaSher ......oovieiiiiiiiiiie e M12 . 3
80-2........... TS-2360121 ........ceeeeeee Flat Washer ... 12x28X3 MM .....ccoueeeen. 3
8l i, HVBS-8-DMW-86.......... HANAIE ... e 1
81-1........... TS-1503061 ........cce...... Hex Socket Cap SCrew .....ccovvvevvvieeeeeeeniciiiieenn, MBX25 ....ovvviereeeeiiiireenn. 1
81l-2........... TS-2311061 .......eveeeeee HEX NUL ..o MB ..o 1
82 .. HVBS-10-DMW-82........ (01 31T 1 B = 1= SRS 1
83 i HVBS-8-DMW-84.......... SWIVEl CASEEN ....ovvviiiiiiee e 411 PU e 2
83-1........... TS-0561052 ..........cev..ee HEX NUL .. 1/2"-20 oo 2
84 . HVBS-10-DMW-84........ COOIANT TIAY ..ttt ieieiee ettt ettt eee s e e e sen e e e s e e s e e e nnns 1
85 i HVBS-10-DMW-85........ Coolant PUMP * ....oooviieiiiee e 1/8HP 2P 1PH .............. 1
85-1........... TS-2286252 .........cc....... Phillips Pan Hd Machine Screw *...........cccccceeeenn. M6-1.0x25L .....cceeeeneneee. 4
85-2........... HVBS-10-DMW-85-2..... P10 * ... ettt an eeessnae e e s s e e st esanreeeaas 1
85-3........... HVBS-10-DMW-85-3.....Metal Cable Ti *......ccoiiiiiiiiie it cee et e snee e s saree e 1
85-4........... HVBS-10-DMW-85-4.....HOSE Fitling .......cccovviriiririieeriiee e 3/8PX5/16......ceveviienns 2
86 .. HVBS-8-DMW-86-3....... (T4 o ORISR 1
87 e HVBS-10-DMW-87......... Bracket (LH) ....oveeeiiee e e 1
88 . HVBS-10-DMW-88........ Bracket (RH)......coo et et et e e 1
89 . HVBS-8-DMW-85.......... (O T4 11T [T PPT U PPUPPRT 1
89-1........... FO01200....cccccccvvieuvrrnnen. Phillips Pan Hd Machine Screw ............ccccvvvee.... M5-0.8X6 ......vvveeeeeeinnnns 1
90 i, TS-1550041 .......cevveennee Flat Washer ... BX13XL MM ..o, 4
91 .. TS-2311061 .........oceeee HEX NUL .. MB ..o 7
92 i HVBS-8-DMW-88.......... WL ... e e 2
93 ... HVBS-10-DMW-93........ S o 1ot (o] T ) 1R SO PSSTN 4
93-1.....cc.... HVBS-10-DMW-93-1.....SPACET (SNOM) ...eeiiiiiiiiiiiiiiie et e e e e e e s ee e e e e s nnnes 2
(S TS-0561071 ........eeeveneee HEX NUL ... 5/8"-11 weoieiiiieeieeee 2
94-1........... TS-0680081 ..........cc... Flat Washer ... BI8" . 2



Index No Part No Description Size Qty

95 i, HVBS-10-DMW-95........ AXIE BOIt ..o B/8X5" i 2
96 ..oeeeien. HVBS-10-DMW-96........ ChID SCIEENM .t —atre e e 1
97 o, HVBS-10-DMW-97........ Chip Bin Bottom Panel ...........ccoiiiiiiiiiiee s ceees it e e ssvnaee e e e e 1
98 . HVBS-10-DMW-98........ Button Head Socket SCrew ...........cccccevvvvveinineen. M6-1.0X10L........ceernnee. 7
99 ... HVBS-10-DMW-99........ Chip Bin LEft PAN€l .......ovviiiiieee e ceeces ceee et e e ee e 1
100............ HVBS-10-DMW-100......Chip Bin Right Panel ...........ccccoiiiiiiiiii e e 1
101 ............ HVBS-10-DMW-101......HOIAEI .....cciiiiiiie ettt et e ee eeeeatbeeasnee e e e enneeeeanneeaeanes 1
101-1......... FO012620........ccocvvervnenen. Hex Cap BOlt........ccoociveiiiiiiiee e M8-1.25X8L ......ccevvreennn 2
101-2......... TS-2361081 .........oce.ee LOCK WaSKEr .......oviiiiiiiiiiieee e M8 e 2
101-3......... TS-1540061 ..........ce.... HEX NUL ..o M8 .. 2
1014......... TS-1481021 .......cceveeeeeee Hex Cap BOolt........ccooviiiiiiiiiee e M5-0.8X10......ceuvvrnnnnnnnne 2
101-5......... TS-2361051 .....cocvveennes LOCK WaSKET ......oeviiiieiciieee e M5 e 2
101-6......... TS-1550031 ....cconvveennnes Flat Washer ... BMM . 2
102............ HVBS-10-DMW-102......PU Hose (Not ShOWN) ........coccvieiiiiiieeiiiieec e, 5/16" X 5ft. v 1
.................. JET-138...........cccvveee..... JET LOgo (nOt ShOWN) ..cooooviiiiiiieeiee e 138X57mm e 1
.................. LM000270......................ID Label, HYBS-10DMW (Not ShOWN) ........cccvveiees voiiiiieeeee e siiiiiieeeeeesiiinnnn 1
.................. LM000269......................Label, Blade Speeds (N0t ShOWN) ...........cccviiieiies i 1
.................. LM000271 .....................\Warning Label (N0t ShOWN) .........cccevviiiiiiiiiiiieeees e e ssinenn L

* coolant pump provided only with model #424465 (optional accessory for #424463 model)

37



12.0 Electrical Connections for HYBS-DMW Band Saws

KJD-17B

6P terminal blocks

®» @

@)

@ @ ®

Figure 12-1

38



13.0 Warranty and service

JET warrants every product it sells against manufacturers’ defects. If one of our tools needs service or repair, please
contact Technical Service by calling 1-800-274-6846, 8AM to 5PM CST, Monday through Friday.

Warranty Period
The general warranty lasts for the time period specified in the literature included with your product or on the official
JET branded website.
e JET products carry a limited warranty which varies in duration based upon the product. (See chart below)
e Accessories carry a limited warranty of one year from the date of receipt.
e Consumable items are defined as expendable parts or accessories expected to become inoperable within a
reasonable amount of use and are covered by a 90 day limited warranty against manufacturer’s defects.

Who is Covered
This warranty covers only the initial purchaser of the product from the date of delivery.

What is Covered

This warranty covers any defects in workmanship or materials subject to the limitations stated below. This warranty
does not cover failures due directly or indirectly to misuse, abuse, negligence or accidents, normal wear-and-tear,
improper repair, alterations or lack of maintenance. JET woodworking machinery is designed to be used with Wood.
Use of these machines in the processing of metal, plastics, or other materials outside recommended guidelines may
void the warranty. The exceptions are acrylics and other natural items that are made specifically for wood turning.

Warranty Limitations
Woodworking products with a Five Year Warranty that are used for commercial or industrial purposes default to a
Two Year Warranty. Please contact Technical Service at 1-800-274-6846 for further clarification.

How to Get Technical Support

Please contact Technical Service by calling 1-800-274-6846. Please note that you will be asked to provide proof
of initial purchase when calling. If a product requires further inspection, the Technical Service representative will
explain and assist with any additional action needed. JET has Authorized Service Centers located throughout the
United States. For the name of an Authorized Service Center in your area call 1-800-274-6846 or use the Service
Center Locator on the JET website.

More Information
JET is constantly adding new products. For complete, up-to-date product information, check with your local distributor
or visit the JET website.

How State Law Applies
This warranty gives you specific legal rights, subject to applicable state law.

Limitations on This Warranty

JET LIMITS ALL IMPLIED WARRANTIES TO THE PERIOD OF THE LIMITED WARRANTY FOR EACH PRODUCT.
EXCEPT AS STATED HEREIN, ANY IMPLIED WARRANTIES OF MERCHANTABILITY AND FITNESS FOR A
PARTICULAR PURPOSE ARE EXCLUDED. SOME STATES DO NOT ALLOW LIMITATIONS ON HOW LONG AN
IMPLIED WARRANTY LASTS, SO THE ABOVE LIMITATION MAY NOT APPLY TO YOU.

JET SHALL IN NO EVENT BE LIABLE FOR DEATH, INJURIES TO PERSONS OR PROPERTY, OR FOR
INCIDENTAL, CONTINGENT, SPECIAL, OR CONSEQUENTIAL DAMAGES ARISING FROM THE USE OF OUR
PRODUCTS. SOME STATES DO NOT ALLOW THE EXCLUSION OR LIMITATION OF INCIDENTAL OR
CONSEQUENTIAL DAMAGES, SO THE ABOVE LIMITATION OR EXCLUSION MAY NOT APPLY TO YOU.

JET sells through distributors only. The specifications listed in JET printed materials and on official JET website are
given as general information and are not binding. JET reserves the right to effect at any time, without prior notice,
those alterations to parts, fittings, and accessory equipment which they may deem necessary for any reason
whatsoever. JET® branded products are not sold in Canada by JPW Industries, Inc.

Product Listing with Warranty Period

90 Days — Parts; Consumable items

1 Year — Motors; Machine Accessories

2 Year — Metalworking Machinery; Electric Hoists, Electric Hoist Accessories; Woodworking Machinery used
for industrial or commercial purposes

5 Year — Woodworking Machinery

Limited Lifetime — JET Parallel clamps; VOLT Series Electric Hoists; Manual Hoists; Manual Hoist
Accessories; Shop Tools; Warehouse & Dock products; Hand Tools; Air Tools

NOTE: JET is a division of JPW Industries, Inc. References in this document to JET also apply to JPW Industries,
Inc., or any of its successors in interest to the JET brand.

39



JET

427 New Sanford Road
LaVergne, Tennessee 37086
Phone: 800-274-6848
www.jettools.com



	Portable Dual Mitering Band Saws
	1.0 IMPORTANT SAFETY INSTRUCTIONS
	1.1 On-off switch padlock

	2.0 Table of contents
	3.0 About this manual
	4.0 Specifications for HVBS-DMW series Band Saws
	5.0 Setup and assembly
	5.1 Shipping contents
	5.2 Unpacking and cleanup
	5.3 Assembly (all models)
	5.4 Additional assembly (10-inch models only)

	6.0 Electrical connections
	6.1 GROUNDING INSTRUCTIONS
	6.2 Voltage conversion
	6.3 Extension cords

	7.0 Adjustments
	7.1 Handle adjustment
	7.2 Bow swivel
	7.3 Blade speed adjustment
	7.4 Blade guide arms
	7.5 Blade replacement
	7.6 Blade guide bearings
	7.7 Blade tension and tracking
	7.7.1 Tension
	7.7.2 Tracking

	7.8 Blade-to-table squareness
	7.9 Setting feed rate
	7.10 Counterbalance spring
	7.11 Vertical bow position
	7.12 Auto shut-off adjustment
	7.13 Vise positioning
	7.14 Work stop

	8.0 Operation
	8.1 Blade selection
	8.2 Blade break-in
	8.3 General operating procedure
	8.4 Evaluating cutting efficiency

	9.0 User-maintenance
	9.1 Lubrication
	9.2 Coolant level (HVBS-10DMW-C)
	9.3 Additional servicing

	10.0 Troubleshooting HVBS-DM series Band Saws
	11.0 Replacement Parts
	11.1.1 HVBS-8-DMW Bow Assembly – Exploded View
	11.1.2 HVBS-8-DMW Table Assembly – Exploded View
	11.1.3 HVBS-8-DMW Motor and Support Arm Assembly – Exploded View
	11.1.4 HVBS-8-DMW Vise and Table Assembly – Exploded View
	11.1.5 HVBS-8-DMW Base Assembly – Exploded View
	11.1.6 HVBS-8-DMW – Parts List
	11.2.1 HVBS-10-DMW/DMWC Bow Assembly – Exploded View
	11.2.2 HVBS-10-DMW/DMWC Table Assembly – Exploded View
	11.2.3 HVBS-10-DMW/DMWC Motor and Support Arm Assembly – Exploded View
	11.2.4 HVBS-10-DMW/DMWC Vise and Table Assembly – Exploded View
	11.2.5 HVBS-10-DMW/DMWC Base Assembly – Exploded View
	11.2.6 HVBS-10-DMW/DMWC – Parts List

	12.0 Electrical Connections for HVBS-DMW Band Saws
	13.0 Warranty and service



